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F‘Iuntractur LT} nstrwetlan Compa TrH-test-H ]
Coanpany
. Marme _ Sign Date Tima
£ 1 2%/7/2003
Contractor fais Thdad E-. "
Pk Htr "
: - . [ ™ | H Bk
{ Receluad by .- - [ ] Ob | Mra | h
3:] -7
Waest Nilg Viaduct + Cross Over Water blpas Bridge ¥
B o . -
Test results far steal zamphes at Talre unlversity
Machmans Aep. Mo S4ZETD
0 333 A0E & 423884 & 4-29/ERF & & 21/B87 & 54 38 .
B3 k- $I5- pI3- P2 |

Reference Documents;

TUERY:

Mame

| sign.

Designation

See also attached E]—

Carnpany

" Marne

[RESPONSE: See 2l Attached [
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Data
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Designatian
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Mechanical Testing Laboratory Accradited e :
Metalluigical Dept. - Building No. 32 o AU day — duaigh dyt5

Facullr of Engineering - Cairo University 8 i . =

Ehlﬁlﬂdﬁ w

1 ——_—
Test Report
Tesl Request ¥ 942 Specimen(s) 1D 4-23/843

The MTL adapts the management systams that fulfllls the requiremants of the international standard 1SO/EC 100252017

T rET L m——

Arcreditation Stabus Tenslle Hsntdness, mspact, chemical tests are accredited |n actordance with 150 170253017

= AL | Mumber of pages 1 3
= Test(s) Required Tensile Chemicals bend " T
| Test method (Mechanicul) lonsiong M5 T ES22)
_ Test method{Chemical) Low alioy steellASTM E415721)
:  Test ilem dlescripiion a1 'E—L“ e [ : ey
Owner N ol L . ]
=T Consultunt [ el o i e
= Contraciar | patill il b 35 0
 Projet By o gl o 5 ot L P 1 50 e
Brate of Performing Test 1172023 Test Mepori Dale 170023
| B Temperaiore, = 23 Humldlty, % .
¥ 3:::!. detnibs amil ¢onilithany (shomow ahovel are sappliml by ibe costomers beage (b [abh bears po respossibiline regnrding fese
L] The La-maehised apediaien 'ﬂ'ﬂilglh'lll e lamEr.

I- Tensile Test:
Test Muchine: SHIMADZL / UH-1000KMNX Universal Testing Machineg,
Serinl Mo (2410500015

ho Reguired for
Tesl ﬂﬂf‘-l- e =k ah=-23/8R3 BSHDWR
Dameter [2
Yiehd stress, MPa 509 50056
Liltimate Teasile stress, MPa 3 | s
Elongation, o 21 1 3min
b Ru'Ren 1.30 1.25 min
Test conducted by: M. M
M s R e i e i o e i i e R ||

Pom s bomrr it o ks w1 i 1 o Sy e e s 0 e b e e s e e S

Technienl Advisor

Sigm u'i_r_r::

"‘W?/ >

[

Tel-Fax/Mobile: 0235678005 -01277721525 - 01277721545
Email: - Muaiesilalsn engocracilin.e

Page 1 of 3
MTL-F-7.8.1

Building 32-Faculiy of Engineering-Cairo Uoiversity-E1 Gaman 5S-Gz,

Ismon MofHew No: 102
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EGAC
k 22 - 3t
Mechanical Testing Laboratory Accredited 2 ri:l ot . fJ
Metallutgical Dept, — Building Mo, 32 Tasting BARN Amals — doasigh gl
Faculty of Engineering - Cairo University | CARR 3 ‘
T oaizoqBR(d) E
2- Chemieal Test;
Test Equipment: ARL 3460 Specirometer Are/Spark OFES.
Serial No.:4545-AD
ID{s WA i T % Elements snnlyzed, %
A A e N e A E T e EET
4-23m83 | 0.283 | 0539 | 0.190 | 0.021 | 0.040 | 0,131 | 0.187 | 0366 | 0022 | 6004 | 0001 | 0003 | 0.001 | 0519
rﬂ“i';‘* 031 | 180 | 060 | o040 | 0040 = Y= 06t
ﬁa[f;w; i (TS s LITTEY i o =4 == A T = s
Test condoeted by: A A Signature:

- The est results represent o sample provided — by the customer - to the Lab only and do noi
represent the quantities of production or any other quantities belongs o the customer,

cannot be given W any other party.
= The lab responzibility of delivering the rest of sample(s) to the costomer expines after 15 days
afier the test report fssuance dade or due 1o the depletion of the sample(s) during tesi.

Reports issued by the Lab are confidential and belong o the requesting party alone und

F ety '_‘l| . ;
Technical Advisor La or/ Lob. Supervishe
Brofy Dr: Mahmioud Tash .
Siggatare: “\fw-.ﬂ.u i ,I ,.-/
D V’ b > O e
= —=

T':E*I -Fax/Mobile: 1235678005 -D1277721515 - 12TTTIIS45

Emnil; - Maiesilobi eng oo oluex

Page | of 3
MTL-F-7.8.1

Building 32-Faculty of Engloeering-Calro University-Fl Gzamaa S6-Giea.

[asme MwHey No: 12
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Mechmnical Testing Laboratory Accredited A gripa - 0N pudh
Metallurgical Dept. - Building No. 32 fasting B AL aala — Aoalgh A
Faculty of Engineering — Cairo University AR 4 : .
. 0413048{4) r
3- Bend Test:
Test Machine: SHIMADZL !/ UH-1000KN X Universal Testing Machine.
Serial Moo 124105400 18
Test Specimen Result -
s 423883 ACCEPTED |

Test conducted by:S.H Signature:

The rasults reported hers are the responsibility of the lab, and represent the true results of the specimens
provicked ny Fhe customes, Thesy do sl sepresent any prodoction quantities befonging t the amtomer,
- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot be given
s vy O s prarTy,
The lah responstbillty af delivering the rest of samplels] to the customes expires after 15 days alter the
test report [ssuance date or due ta the depletion of the sampbeds] during test,
i Technieal Advisor

iﬂgnntu §

f""ﬁij‘?? -2 J
[, 7=

T-el -FaxMVobile: 02356THO05 D127TTELS25 - (M 277721545

Emall; - Malsstlabia eng cipily o MTL-F-7.8.1
Building 32-Faculty of Engineering-Caivo University-El Guaman 50.-G i,
[asue MNivBHiew Moz 172
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32 b hes - U

Mechanical Testing Laboratory 5 AN Awaly. — Auasigh
Metallurgical Dept. — Building No, 32 g g

Faculty of Engineering - Cairo University

i i
) P

I Cnnﬁ;mitz Report I

This report based on the resulis presented in Test Requesi #: 'JH__
imen(s) 1D 4-23/H83

Final Evaluation:

Aceording (o complinnee with Egyvption specifications stundards 262-1: 2H9,

1+ The specimen tenstle propentics ace in conformity with both grade BSMDWR according w Egyptian
spevifientions stnndards 262-2: 20090,

2: The specimen chemical analysis 8 in conformity both grude BSMDWR according w0 Egy prian
specification standards 262-2: 2004,

3o The bend resall is secepiable

Report prepared by: Donia Essam
Reviewed by:
Technical Advisor

g 'ﬁ'lri_;nvure:
— \f 7 j"‘?

[ 7~

Tel -Fax/Muobile: 02336TR005 -01ZT7T2I525 - M2TTT21545 Page 1 afl

Emall: - Matesilylei engaon edo.eg
Eaililing 32-Faculty of Englncering-Cuiro Universiiy-E1 Couomia Se-Gkei.
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& ARl o AR Lea
y a2 fea -l AN
Mechanical Tesiing Lgboratary Accredited : AR s ,-i
e tillurgicd t. — Building No. 32 Testing AL deda il Ayl
Facultt ol En ing — Cairo University Ay
T Da13panid)
| Test Report

Thia M TL adnpts the management systoms that fulills the recuirements of the ivernationsd standard (S0/IEC 170253017
i fetreditaiban Status Tonsik Handness, Impact, chemaal tesds are accrodited in atcordanos with 150 170352007

Date of request TZEAIZ = Mumberofpages [ 3
 Testis) Required Tengile* Chemical - bend ]
Test method (Mechunbeal} Tensivof ASTM ER2Z)
st mithod{C hembesl) Low alloy sieed ASTM E4I521)
Test fem dleseriptian D16 mald yiw (il
Chwmer wf W 0 g Sl g Rkl Rala Tidag ¥
Consmkiani il p a0
Cinteacior el STl Gk SE R
Project Blaah Lo giad tan g p St Sl iy s o] i S0 Ll
Date of Performing Test S0 _Test Repord Date | |/7/2021
Tempersiure, <O 22 Hinmldiny, e R
Lpegimen decaile anil tondnioes shewe abivey are supplicd b the cusiomers lieinee the 1l bears s rospesaibiliny cepardimp ihese
il pils
® Ui | e bined sproimen was peni by (he st -

I- Tensile Test:
Tzt Mlaeiving: SHIMADZEL S LIH- 1M Lindversal Testlng Maching,
Serinl Mooy 12400 5EMGIE

Test Specimen 4-238%4 s ki
Dinmeter ]
Yield stress, ¥P'n sl S00-650
Ultimnte Tonnile gtress, MPa fiaih —
Elongatine, % 3l 13 il
RuHay .30 | 25 mim
Test conducted by: M.M Signature:

~ Technienl Advisr

T Eignwture: - ———
\
- ?? ‘E..'; " 32

Tol -Fax/Mobilo: DZ356TR0S 13TTTIIS2S - BI2TTTRIS48
Eambl: - Alutest laber cog.oieil.e

Page | af 3
MTL-F-7.4.1

Buikling $2-Facaliy of Engineering-Cairo University-El Ganms Si-0im.

Isspe Mo'Hey Moz 102
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Mm FEGAC LS SN Jana
a e
Mechanical Tegtity Laboratory Accrodited . 2 ol il - a0 pud
Metallyrzical Dept, — Building Ne, 32 i SN Rnda — duasigh 15
Facul v of Enginesring — Cairo Universily CAR
41304 144)

2- Chemical Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spourk OES.

Serinl Mosd545-A 0

m-,;; NAYE. Flfmmmia saizaad 5 P

:"fh“:: C Mn Bi r & i Cr | Cu | Mo ¥ Ti Al B | Coev

2AENA | 0280 | OS08 | DOHT | 0002 | o0 | 02T |09 | 070 [ 000 | (r | 0001 | 0063 | 0001 | Dagd |

;““""’I": 6 | 1% | 055 | oude | 0040 i

m{hn;l:"ln N Ay mnax max mas o o T o o . I ol e
__Test conducted by: AA = Sipgnature:

The test results represent o sample provided - by the cosiomer - (o the Leb only and do not
represent the quantitics of production or &y other guantities belonges 1o the cusiomer,
- Reports issued by the Lab are confidential and belong to the requesting party slone and

cannot be pgiven tooany other party

- The lab responsibility of delivering the rest of sample(s) to the costomer expires atter 15 davs
afier the tesl report issunnee dide o due to the depletion of the ssmpleis) during test,

Technical Advisor

:«i-lg,?tture:
— g -7

“Tal -Fax/Mahile: 1235678005 01277721515 - 112

Email - Ve lailvar r|||l=|.'1|..1:1||.|.up

Buililing 32-Faculty of Engineering-Calro University-El Camnn 84z,

lssue MvHey Moz 172
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;ﬁlem!lmgica.l Dept, — Building Mo. 32
aculty of Engineering — Caire Uiniversity

—_——

Mechanjcal Testing Laboratory

_..1-.:”'-"‘“

&}

EGAC
Accredited

Tosting
AR N
0413048{4)

3~ Bend Test:

LW ICT IR RN IO P
32 by s - Gl ol
AR Awalp — Aol 8

T'est Mochine: SHIMADZLU / UH-1000KNX Universal Testing Machine.

Serinl No.: 124105060014

Tesl Specimen

Hesuli

323484

Test conducted by:5.H

ACCEPTED

Bignatore:

Then results reparied here are the responsibiliog of the kb, and regresent the frue results of the specimeanm
prasided by the custarmer. Thay do not represent any praduction quantities baloaging tothe customer,
Pespearts Fasaed by the Lat are confidential and balong to the requesting party alone and cannot b glyen
i any ather party.
- Thi lab respansibility of defvering the redt ol campbi|sh o The cusiomes espines afver 15 dais after ks
trst report ssusnce date or due 10 the degletion of the samgleds] during tewd

Techmicul Advigoe

Lah. Maw

! Lab, Superyisor

Foowuil: - Sl enilalse t'llg.i.'u.u:'llu.l.'g

Hiillding 52-Faculty of Engineering-Cairo University- Kl Gramms 51 4ziws,

iane MoHey Moz 172

Pugge dof 3
MTL-F-7.8.1



Mkl

Mechanical Tesfing |.shoriory
Metillurgical Dept, - Building Mo, 32
Faculty of Engineering - Cairo University

A Atgall Sl LAY Lo
32 pby e - I pd
B A — daaigh 4

| Conformity Report I
 This repart based on the results presenied in Test Request 2 | 942 =
Spectmen(a) [T 5 | 238 i

Final Evaluation:

ifications standards 262-2: 2009,

1= The speciman emile properises are bn conformity. with both grade BAWIDWR sccording o Egypition

specifeatinmy stamlinils 262-2 20019,

2+ The specimen chemical analysis §s ke conformity both grade BSOGDWR scoording w Egyption

apecilicationg standards 262-2r MM,
1 The bend resull e ul.'-:‘.'eplahh.

Report prepared by: Donia Essam

Heviewed by:

i &.upu:-nhnr

_;_L..;Mm.. 1

A

Tel -Fax'Mohile: 12I56THNS -01277711825 - 0127721548

Emuanbl: - Mutesilinbiu !'I'l“l!'!!.}'lllllﬂl

Page | of |

Balldtng 32-Faculty of Engineering-Cuiro University-El Giaman S8-Geizn,




A ISl Sl LSRN (fama

Mechanical Testing Laboratory 32 (A (sl - i ol
Metallurgical Dept. - Building No. 32 - B_alill duaky — daigh s
Fecultywf Engineering — Cairo University CABY ‘ '
Da1304R(1) =
Test Report
Test Request il | 942 | Specimen(s) ID |.  4-23/886 |

The MTL sdopts the management systams thad lulfills the requirements of the intérnational standard 150/IEC 170725:2017
Accreditation Status 'I'lruh Hardness, impact, chemidol tests are acoedited |'|'I actordanoe wlth 150 17025 LT

_ Dute of request I Number of pages [
Test{s) Required Tensilet Chemical hend ]
| Tost method (Mechanienl) | Tension(ASTM EEZ2)
| Testmethod{Chemical) | Low alloy stec{ ASTM E41521) == ===
Test ftem deseripdlon D25 s yie (Lt}
- Ownir ot il g g AR g5 gl dalal Aiyll
_Consultant. N i e i = —
. Contractor | () et s 0
Project Bgal gl fan g e i ol g gl Ay S il ]
Erate of Performing Test 12023 Test Report Date LI/7R2023
| Temperalure, *C &l Himidity, %o 38
® ﬁ:ll:ll.:l detakly snd cosdilloes {show i -I.Hr'.'v:; mre supplled by ihe cosioaen beoee ibe lak besry mir rspnmibEliey reparding ihese
= W Ui Rined s pecisan s i by ihi cisinmer, —
I- Lensile Test:

Test Machime: SHIMADZL /| UH-T0DGKR X Univarsal Testing Machine.
Serinl Moy 1340050000 1§

; -2 378862 Reguired for
Test Specimen 4-2 B8 BSO0DWR
o Mmmeeder | 23 ;- NI
_ Yield stress, MPa 520 537 F00-650
Ultimate Tensile stress, MPa V39 757 el =
Elongation, % 20 2 13min
Ra/Rent 142 141 1.25 min
Test conducted by: M.M Signature;

m "
Rorrse: e = i " .-u--l---q i —u.,.-. o e ....-\.n e
T By gt o} i ey Srrrd = i iy —— ey e | el e b e e e v da el g e ey e de——

~ Technksl Advisor lLalb

-k —!Hg_an-nl -
g 5,45' e .-/‘k
f—

Tel -FaxfMobdle: 02ISATRHS BI2TTTIISIS - 1277721545

Emiadl: - Matesilabi'eng. el wer
Ruilding 32-Foaculty of Engincering-Cairo University-El Gampaa St.-Gi,
Issne MoHey No: 12

Pape 1 of 3

MTL-F-7.8.1




EGAC

Mechanical Testing Laboratory Accrodited
Metallurgical Dept. — Building No. 52 Testing

Feculty of Engineering - Cairo University | papy

‘Ba1n4nla)

2= Chemical Tesi:

Test Equipment: ARL 3460 Spectrometer Are/Spark OFS, |

Sl il AR Jana
32 ph e - 3N o
3l Ay — dtdgh dis

i

*

L]

Serial Nos4545-AD

'mﬁrg. R z Elements anplyred, %% i

et [ O o Y- RSt IS T 3 o ] - e I VTR E T I

F-23/861 | 1307 | TARD | 0271 [ 0011 | 0024 | 0.022 (6019 | 6067 | D003 | 6005 | 0001 | 0.008 | 0.001 | pses
F1RRG2 | 0300 | 1469 | 0217 | 0014 | 0.030 | 0023 | 0009 | ¢.068 | 0.003 | G.004 | 0.001 | 0,010 | 0.000 | 0&ag
Requieed | po | um | e oo 0o | | | | | b

ﬁ[ll%[l;w:ﬂ Tay FTIT nny i mny o o - ik

Test conducted by: AA Signature:

- The test results represent a sample provaded — by the customer - 1o the Lab only and do not
represent the quantities of production or any other quantities belonps to the customer.
Reports issued by the Lab are confidential and belong 1o the requesting party alone and
cannot be given 1o any other |".w‘1!r
The lak re'z.p-u-nmh[hw of delivering the rest of mmplets} Lo thie customer expires afler 15 days

after the test report issuance dale or due to the depletion of the sample(s) during test.

i Teusiz iy Fak,

s Techaical Advisor = W@ﬁhﬁ ﬂupﬂﬂhh
Dr: Mahrmioud Tasl,'l s )
Stgmatyre; K;"
_.--""d_'_#-._ fy*’?’%} £

Tol -Faw/Mobile: U235678005 -0127772 1525 - 01277721545

Fmamil: - "I- 5|u||||ﬂ.‘lra L TTLAN T ..-1!!| -]
Ruilding .'!-1 -Faculty af Engincering-Cairo University-El Gamaa ‘1.1 ~{lrn.

I=msue Moffey Mo:

12

Puge 1 of 3
MTL-F-7.8.1
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Mechanical Testing Labortory Accredited 2 tlg 1 ..r'”“ e
Metallurgical Dept. - Building No, 32 Testing S0 Ak Lukiel A8
Faculty of Eagineering — Cairo Un iversily cAR# " d
= Datzoania) =
}- Bend Test:

Test Machine; SHIMADZL / UH-1000KN X Universal Testing Machine.

Serial No.: 12405000018
= “Test Specimen A Result
= 4-23/886/1 ACCEPTED
d-23/BAH2 ACCEFTED =
Test condueted bhy:S.H Signature:

The Fesults reportad heee aie the responasibility of the lab, and represent the true resalts of the spadmons
provided by the customer. They do not represent any groduction guantitios belooaging to the cusiaimer
Reports issued by the Lat are confidestial and belong to the requssting party dlone and cannot be given

toany other party,

Tha lab rt'mﬂns-lhilitl.r of defivering the rest of samplais) to the customer expires alter 15 days after the

.........

Technical Advlmr

Lab. :}uﬁ?ﬁﬁhfﬁ Eu'pp 7
fnﬂ* A Mbﬁmnud Ta‘sh "5

B

N

ik

Emikl: - Mutestlabiar g e dildueg

Tel-Fax/Mobile: 123567805 -01277721525 - 01277721545

Page 3 ul 3
MTL-F-7.8.1

Building 32-Faculty of Esgincering-Cniro University-El Gumaa St.-Giza,

Issue MofRevy Moz 12




LAl w2 LAY Jans

. 32 ) e - N o
Mechanical Testing Laboratory BMAD Aty — Aasigh
Metalluangical Dept. — Building Ma. 32 - = A
Faculty of Engineering — Cairo University - .
= =

E Eu_p_fnrmit}* RT'Enrt

This report based on the results presented in Test Request #: 942 !
Specimen(s) 11) 1-23/886

Final Evaluation:

ecording to complin dards 262-2:2009,

|- The specimen tensile properties gge in conformity with both grade BSOBDWER sccording o Egy ptian
specifcations stundards 262-2:2000.

2. The specimen chemical analysis js im conformity both grade BSOIDWR sccording to Egy ptian
specifications stamdards 262-2: 2009,

3. The bend resuli s acceptable.

Report prepared by: Donia Essam
Reviewed by:
Technical Advisar

TR ety N
eny/ k. Superviso,
wid Tash o

e qi’uyﬂ | -. ] #J J:.’e_
7 :

Fel -Fus/Maobile: 0233678005 0127772 1525 - 01277721545 Puge 1 of |
Faili - Maiesilpbo eng.eoncdn,e
Building 32-Faculty of Engineering-Cairo University-El Gamaa SL-Giza.
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EGAC ; =

Hechanical Testing Lgboratory Aceradited __3'2 0 e < S50 pud

MetallurgicdlBept. — Building No. 32 — bl ey — sl d

Facully of E ring — Caire University CAK M
. (W 13p4a{4a)
Test Report
[[ Test Reguest# | 943 | Speclments) ID | 4-Z3H8T |

That: BATL adiopts the mamagomesn systomes that fulilils the reguiremenis of the ifternational standand 1S0/EC 120252017
i Accraditation Status Tenslla JMardnass, mpect, chumies) 1esis mro ﬂ'ﬂﬂlﬂll‘l mtcardance with F liiﬂ'?il‘ﬂ‘ﬂ

[ Daie of reguest 3362023 | Fumber of pages | 3
| Test(s) Hequired | Tensilet+ Chemical - bend E
Test method (Mechanical) | Tension{ ASTM ER2Z)
Vst mathol Chemieal Lo alboy sieeh{ ASTH F415/21 )
Tesl ltem sbesoripdion DAL mledd 250 fliggaa]
fiwnir e R g g R g kT sl Ay
Camsuliani pb e e 1 g .
Cantraciar [ e -
Prives Blyadl d ek ddmn | g s o all i sl Al
D of Perforiming Test L2023 Test Weport Date R
Temperature, 50 . Ha milility, % I
& Bpechmes detall asl eondliloss (shown abined are mipphed by te s henee the il bears an msponsdliily el iless
ilctalls,
#  The Un-marhinml spresmm was seni by fhe s,

I- Tensile Test:
Viesr Mnchims: SHIMADZL ! UH- ID0GEMX Universal Testing Mochie

Serial Mo PE40SHEIE

d-13 B2 4-13HAT3 Feduiired fior
= T_T_,HM_ - Men : 423 BRI o | BSHIWR
E= Diameter il ¢ R —|
Yicld siress; MPa S 518 S0 SI0-650
Uliimate Tonsile siress, MPa i S T I ity
"~ Blongation, % 6 i 7 D |
R/t 145 143 140 1,25 min
Test conducted by: M.M  Bignature:

2 i | . & - - - i e P W - W

Sapte—sryd i —---r‘—n'- . P — e -
oS o i e s s i o i B A . B . . g . 2 8 g

Tochieal Advisar

Signglure:
Tl -Fax/Mobile: 0235678005 -0 1277721525 - (12777215448 Page 1 af 3
Email: - labeslinhir e oo el i MTL-F-7.8.1

Building 32-Faculiy of Engineering-Usirn University=E] Gumma 54O,
Esnme No/Bey Moy 112
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; FCAC AL il BT Jare
R | ]
H 32 = A L
Mechanical Tepting Laboratory Accradited » - Fuuls : o
Metalirpical Dept. - Building Mo, 32 O B AU daaly — Lasigl 448
Facu by of Engincering — Cairo University CAR
(ISR LTy J
2 Chemical Test;
Test Egmipment; ARE 346 Spectrometer AreSpark TOES,
Serial Mo, :d3d5-A0
IDgs pA, Elenients amslyaed, %
- el - O T T
o earts - . r | Cm Mo v Ti Al H Cev
ke | D2ED | LAY | D | OgHIE | AR | DMl | e300 | ks ) dia | oodd | Gooa2 | oone | sl | o538
-I3MEVE | 029 | 1448 | 00262 | DO0R | 0001 | D030 | 0020 | 0092 | 0o | o000 | D002 | 6003 | 000) | o551
Tamid | 0205 | 14E1 | 0263 | 0007 | 0028 | 0028 | 0000 | 60 | oobd | 0004 | D003 | 00i2 | 000l | 9547
i
::’l;r;‘: 032 | a0 | oso | s | 000 | = |2 | =T (== e . T
SO0ITWR muy LY iy [[IFE] TTEL] TTE Rl
Test eonducted by: AA Siginniure;

The test resulls represent o sample provided - by the costomer - @ the Lab only ond do not
repiesent the quantities of produsetion or sny other guaniities belongs o the cusiomer.
- Reporis issued by the Lab are confidential and belong to the requesting party alone amd

cannal be piven ioany other pariy.

The lob n:_ﬂ.pnu!ihilii_'r of delivering the rest of snplels) o the custonner expires after 15 dayvs
tfter the test repont issuance date or dus to the deplefion of the sample(s) during test,

Techmicnl Advisor

ge7 | L. Su

ﬂgqﬂtum:

Aoy

== f““‘""f kst

prof Dr: Mahimgid Tash o

Y| ]

Tel -Fax/Mobble: (FEISETRMIS -B1277TLI525 - 00217721545

Eomiall: « Matesilaleerong vingilueg

Page 2 of )

MTL-F-7.R.1

Ruilding 32-Fuculty of Engineceving-Calro University-El Goman SL-Glan,

Isvue No/Hev Moz 172




Mochanjcal Testing Laboratory
* Mletallurgical Dept. Building Mo, 32
Faculty of Engincering — Ciiro University

EGAC
Acereditad

Testing
CAH B

TREL T

e htall S AR
32 (A e - Sl o d
3R Aaaly — algh A0

3 Bend Tesi:

Test Machine: SHIMADZL / LIH- AOGKNY Universal Testing Machine.

Lopial Mo T24105000018

Test Specimen Result g
= §=-13RHT ACCEPTED
423RET2 ACCEFTED
A-2ABET ACCEPFTED

Test eonducted by:S.H

Signuture:

1he resits repored here

are the responsiblity of the lab, and represent the Eruie fesulis of e speoimens

provided by the custamar, They da fal reqresent army produetion quantitie belonging to thi customer,
[epots e by the Lab are confidential and bekag 10 the reguesting purty alone gad camnol be geen

o arry Gther party,

“The {ah resonsibfty af delivering the rest of sample(s] to the customer
test roporl ssumnce date or due 19 the depletion of the sampl

Technical Advyiser

ires after 15 doys aher the
IRt Lal

i

Shpgainres

_..af"'d’} __.? ol

Tel FaxTiobile: 0235678005 01277721525 - 012177721845

Fmndl: = ateilzlia g el e

Building 32-Facully ol Englaeering-Culro Univer

fasue Mo/fey No: 112

Page 2 of 3
MTL-F-7.5.1

siiy-Fl Gamma S4.-Girm.



32 by e - o SN
Mechanical Testing Labarntory FoMAA Andte  Aoatall
e Metallurgical Dept. — Huilding Mg, 32 % ho
: | Foculty of Enpineering - Cairo University

I Cunfnrmiﬁ HEEl.'t I

Vhis repart based on the resuls presented in Test Request #: =L
mens) 1D 4-21RRT

L +

Final Evaluation:
i h ! ] cutl amnil G2-2 - 2l

1= The specimen wensile properties e im conformity with both grade RSMDW2 ceording 1 Egypling
speci fcntions stamdards 262-2:2009,

£« The spocimen chmmical analysis Is in conformity boil Ericle BSNATYWER aceording 1o Egyptiun
spevilicuthons sinpdards 263-3:2HH,

i- The bend resuli is neeeplhie,

Report prepared by: Donia Essam
Reviewed h}r:_ N _
Technical Advisor

-

“Tel FaxMabile: (35678005 D127772 (528 - 127773 1918 Page 1 of |
Erimil: - Lsilahi a4 i TR Y

Building 32-Faculty of Engincering-Calro Universiny-El Gamus St.-Glew,



P
GAC AEE N il L3R Jana
| EGA ,
32 -l
Meclunical Testing Laboratory Acoredited i = S o
Metallurpical Dept. — Building No. 32 Teiting B daaln — Ruaaigh Ayl
Faculty of Engincering — Cairo University CABN .
N O | oarzeasps 5
Test Report
Test Request # | 70 | Specimen{s) ID [ 5-23/380

The MTL adopts the management systems that Rd@ls the remirements of the Internationsl tandard 1SO/1EC 170252007

heorpditation Status Tensfle Hardness, iImpact, chemical tests are accoredited in accordance with 50 17025; :ﬂﬂ'

Date of request

|

18/7/3021 [

Number of bR

1
Test{s) Required Tensile~ Chemieal+ hend |
| Test method {Mechanical) Tension{ ASTAM EBAZ) B n
| Test methadd{Chemibeal) Low alloy steel{ A5 TM H!‘i-"‘ IJ;|
Teat item deseripthon BZZ il 3= (g )
{hwmer wrall Ry g gl 3 el Badalh gyt
| Consuliang e i e = B
B Contractor ( atas) il 4 g1 35 )50
Project Hopall dophade foan 0 oS it pully gt el A Sl el
Drate of Performing Test AATr0A S E Tesi Repori Daie 25730203
_ Temperature, °C FF | Humidity, % 8
¥ mllg.-“ deinils and cenditions [shiwn lhl'lﬂ are supplied vy e cesiomer; hence the tabe benrs |'.|||- rupnmlu rrgarilioe e
& Thie Uls-mahisdd gpecimen iy vl by (b faslsmer,
I- Tensile Test:

Tesi Machime: SHIMADZU ¢ UTH-1300KME Universal Teating Machin,
Serial Mo.: 124 1050F0 IR

Test Specimen 5-23/380 E&ﬁfj&”
_ Diameter 22 T
Yield siress, MI'a 520 500-650
Ultimaie Tensile stress, MPa 47 -
Elongation, "o ry | I3 min
BB | .44 .25 min
Test conducted by: M.M Signnture:

T T S PSP P — s o b s P W ——
B sttt b et s sy o i 2] o Bl G B
e o e o LRy S 11N G LR R e e 1 R B

B R e

e Technical Advisur

'-ii:nilllu res /

Tl -Fax/Mobile: 0235678005 -01277721525 - 01277721545

Eminil: = Mo tesila by cog.ci e
Building 32-Facolty of Engineering-Cairo University=-El Graman S6-Giea,
Issue No/Rev No: 172

MTL-F-7.8.1




' '_‘,a,{;-'rin"

&

fCAC ANl il LA L
: | 32 ¢ e - i 3R
Meclanical Testing Laboratory Acecredited ) eries ‘ i
Metallumgical Dept. — Building No. 32 risise FAL dady — Auasigl) Ryls
Faculty o f Engineering — Cairo University CARH . |
= DAL I0aB(A) 1
- Chemical Test:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OFS,
Serial No.:4545AD
IngspAvg, | i Eloments snalyzed, % = e
gt e Lnwn | s | o® |8 | ™[ ee|icu ||l w1 | a] B 1 ow
s2ye0 | 0319 | 1522 | G165 | 0413 | 0.026 [ 0.080 | 0127 | 0252 | 0001 | 0005 | 0,007 | 0.003 | 0.001 | 5568
et | g3z | s | o0ss | oadn | e N
Eﬂl}lll;wlll: a mnx A L inax S i || R b E3a o P A%
Tuesi conducied by: AA Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs o the customer.
- Reports issued by the Lab are conlidential and belong w the requesting party alone and

cannat be given W any other party,

- The lab responsibility of delivering the rest of sample(s) to the customer expires afier 15 diys
after the lest report issuance dafe or dve (o the depletion of the samplefs) during ieai.

Technical Advisor

Hi.gnriurr: v

2

Lah, Ma i 4
Profl_ D Mahmoud Tast
" el

— III‘:" ') .
ol -

Tl -Fux/Maobile: 0233678008 -01277721525 - 1277721545
Email: - Matestlabir engou, el e

Building 32-Faculiy of Engineering-Caire University-El Gampa St-Gilza,

Imsue MofBey Moy 172

Page 2 of 3
MTL-F-7.8.1




POR B
d? *I | J\H‘: " '

' EGAC : s g

r H *
Mechanical Testing Laboratory hotredited il H!Ij_ml iy
Metallutgical Dept. — Building No. 32 Siine BN dnaky — Anatigl 05

Kaculty of Engineering — Cairo University | capn o - S -
Qi1 3048(4) b-

3- Bend Test:

Test Machine: SHIMADZL / TH- 1 000KMNX Universal Testing Machine.
Serinl Mo.: 124105000018

Test Specimen ‘ Result

S.23/380 ACCEPTED

Test conducted by:5.H Signature:

- The results reporteod bare are the responsibility ef the tab, and reprasent the true results of the spacimmens
provided by the cietomen. They do not represent any prodection quantitios Belonging to the customer,
Aeports [ssued by the Lab are confidentlal and belong to the requesting party alona ind cannot be gheen
e vy GEhEr party.

The leh responsiblliity of delivering the rest of samplelst to the custormer expirés after 15 days after the
test report issuance date or dus 1o tha depletion of the sampleds) during fest.

Technical Advisor Lab, Manager / Lab. Supervisor

%bﬂnnlurﬂ
¥ *}f’:..?_
I" o

Tel -Fax/Mobile: 0235678005 -01277721525 - 01277721545 Page 3 of 3
Email: - Matestlabir cupcueduep MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-Fl Gaman S6.-Giea,
Tssue No'Rev Moz 172




PTG S LAY e
32 by e - S J0)
BMAN Ay — Aaaigl] 48

Mechanical Testing Laboratory
Metallurgical Dept. — Building MNo. 32
Faculty of Engineering - Cairo University

I Ennfurmi!x Report I

“This report based on the results presented in Test Request #; Mmoo
Specimenis) 1D 5237380

Ll

Final Evaluation:

eording (o complinnee with Egvptin st -2 ¥
|- The specimen tensile proparties are in conformity with both grade BSIMOWR sccording 1o Egy ption
specifications standards 263-3 30,
2- The specimen chemical analysis |s in conformity both grade BSMIDWR according 10 Egyptian
specificalions stands rds 363-2:30(H,
3-The bened result i seceplable.

Report prepared by: Donia Essam
Reviewed by:
Technical Advisor

ﬁdgmllun::
_— -::/?
- f _I__..-"'.-r"'

_'I'l.':l “Fux/Muobile: OZ356TR005 OIZT7TIIEIS - 0I2TTTRIS45
Fmabl: - Mates RN i, i

Builiding 31-Faculty of Engineering-Cairo Universitv-El Gamaa S6.-Giea.

F-ugl:! 1ofl




o i i \ | i -u} -—A
: el ity P
ESULTS e

SWYENA EEEEE AR

Contractor -
SAMLED- Na ' ti mpa TOD-tesk

Company ction H
Mame SiEn ate Time

lscLad by B

Cantractar BAOHAMED ELKZZAZ

Received by
Elfit

West Nile Viaduct + Cross Over Water Pipes Bridge

-y

Test results for steel samples at Cairo university

Rep. Mo: M42870 .
I 423883 & 4-23/884 & 4-23/806 & 4-23/387 & 5-23/380
@10-@12-9 16-P22-B25-032

See also attached ]

QUERY:

RESPONSE: See also Attached [

|

—I-._._
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o

EGAC
=
er'; Hhﬂrﬂtﬂ[}' Aﬂ:rﬂdﬂld 32 -rl-!ﬂ' _;ﬂ!l' |I-|-II|
Mr.:ud.llﬂglcal DepL Building No, 32 Bl Aaady — deaaigh 4
Faculty Of Engineering — Cairo University

Testing
CAH M
04 15048{3}

TEEIH.E port
|Tmnﬂm:n| | E [_.imi 7-23-279

Thi RETL ailopts the managemant systoms thad ful s the reguirements of the intermatessl standard OFIEE 170353017
H-Eﬂ'ld'hi'l'hﬂillllﬂ'l’lﬂ'l:lll-: Mardness, bmvpact, chemilos tests sre pocredited in accordanco with 1500170252047

Dhate of roquest RN | Nuimlver of g | i
Tesiis) Hequired Tewsifet Chemicalt b
| Test meihod [Mechanical) Tenslon{ANTM ER2) 1
. hhl Il!‘I'IHHILhunIElI} Law slloy wizeli AS !MJ’:._-!EE.I'.‘-_' 1§
Vst ibom desoripion | @10
| {wmer e ah TR g g N 5 T AL
o Contractar [ gfeedoah ap Sl Ggile o K L2
E Cansmlina {ra*hip s - ! s
L QL Comsultamn Bl g gL gl e e
i PFrmjece stret Ay ¥ LN ISR (5 oy + shgal oyl B i
ate of Perfarming Tess AEy | Test H!;Ert Date 1793033
T Temperature, O XX Humidity, %% 1]
®  Specimen detuils amid condilfons (shown sbove) are supplied by the customers hence the Inb bears ns responsibitity |
cegarding ihese detsib,
®  The Un-machined specimes was seat by ihe customer,
1= Tensile Test:

Test Machine: SHIMADZL / UH-1000KNX Universal Testing Machine.
Serial No.: 124108000018

1-23-2791 7-23-27902 7-23-279/3 Hequired for
FEROESERE | BSOODWR
Dinmeter m 10 10 :
' 559 520 B 543 SIN0-650
: T4 713 719 ——ee
1 26 24 24 13min
RaReis 1.30 1.35 132 1.25min |
Test conducted by: M. M Signature:

Techubenl Advisor

Tel -Fax/Mohile: I.II!!ETHI_E O12TTT21525 - B127TTT21545 '

Email: - matestlabivengcoedueg MTL-F-7.5.1
Building 32-Faculty of Engineering-Cairo University-El Gaman $1.-Giza.
Issue No/Hev No: 1.2
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Agsua o Loay) s
32 4 e - 0 pd

Mt aboraiory Aceredited
Metallurgical Dept. — Building No, 32 falei BoMl daly — Acaiyl dgte
Faculty of Engineering - Cairo University CiN
= 04 1304 B[}
2o Chemical Tesi:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No.:4545-Al
I ! 'l"" B - — - - L1 Wik ﬂ; T =
'E""f!iﬂ c m | 8 e | 8| N e s ..:m:u'.a:hi'hd ;
T-23-2T DT |- G2 | (I8 | GL0B5 | 027 | 0001 | D016 | 0001 | 0.001 | 0002
Requirel et
fhe prade 31 150 155 0 | LR L L . . — - o 232y LH]
nas nas Hiny niik LIEH mAy
ESUBIWH
Test conducted by: LF Signature:
Il test resulls represent o sample provided - by the customer - @ the Lab only and do not
represent the quantities of production or any other guantities belongs (o the customer.
Reports issued by the Lab are confidential and belong to the requesting party alone and
cannol be given w any other party.
- Ihe lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
abler the test repornt issuance date or due o the depletion of the samplels) during test,
Tovhnical Advisor
tiigunulrt: f__
S _.-'—'__'_‘_ ‘J‘g .? -'? —
- ]
Vel oMo bvilie: DXISETH0OS 01 27TTZIS2S - MU 2TTI21545 Fuge 2 ol 2
Emuil: - mutestlabiaeng.cueili.ep MTL-F-7.8.1

Huikding 32-Faculty of Engincecing-Calro University-Fl Gaman St.-Gla,
lesne NofHev No: 112



Mechanical Testing Laboratory
Metall urgical Depl. — Boilding No. 32
Faculty of Engineering — Cairo University

%HS.#.-J_ 4" B P
32 P e o il ) e
B Al daaly — duigh Al

l Conformity R-epnrt

]

-.'-l'llis réport based on the resulis presented in Test Request #:

547 ]

Spechments) ID

723279 ]

Final Evaluation:

According to compliance with Egvptian & tions standards 262-2:2009.
I= The specimen temsile properties pre in conformity with grade BSOODWR according 1o Epyptian

specifications standards 262=2:2009,

L The specimen chemical analysis B8 in conformity with gmde BSWDWR according io Epyptian

specilfcations simtaeds 262-2: 20049,
3= Thiz bend resull is acceptable.

Report prepared by: Eng/ Donia Essam
Reviewed by:

’__ " Technical Advisor | Lah‘Mmp_!rle.hEulwﬁlmr

=

Tl -FuxM™iokile: IGIS6THRI0S -O02TTTIIS2S - Q1277721545
Enpmil: - MTLCUR G valoo, com

Page 1 of' 1

Building 32-Fuculty of Engineering-Cairo University-El Gaman S4-Giza.
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N
dpituall il ) L
EGAC 32 o hae i
; aboratory Aocradited r-r""': ,ﬁ,m »
Metullurgical Dept, - Building No, 32 e ey~ b
Faculty of Engineering — Cairo University 2:: :
B13048{4)

Test Report
Test Reguest i | 547 | Specimenis) 1D | 7-23-280

Thaie RATE arilopan thes manmgemsent systems that Wullills tee requinsssis of the inbemationsl voendard 150¢1EC 1 M25 2017
 Accreditation Status Tendile Mardness, inpact, chemical tosts are accrodited In sccardance with 150 170252017

= Date of request il | Mumber af pages | 4
i Temnsh Beguired Tersile! Chemical+ hend
_ Test method (Mechanical) lemsion AST M ER22) =
| Test methodfChernical) Law lkay stecliASTM FATS21)

Veat loin desiriptive B [T —
= Owner o el gl 3 el ke g
e i.'.urllnrl_-ur [ ichae) il Ty} 32 123
il { Erl!lnl-tllu [l p g | fuger .

l..!-l l lrIlHII|II1l|‘ Do A L1 11 g . o e
 Prajent e 0 S SR ey + e ek e s o
Duito uf Performing Test : [T Tust Repurt Date vz |
..... _ Temperature,°C 7] _Humidity, % ]
-

Specimen detaily and comlitivns {shown sbave] nre snpplied by ihe custamer; henie the (0l beors na responsilsilitg
repirding thewe details,

The Uineanmehimed speciimen was send by he customer,

1- Tensile Test:
Test Machine: SHIMADZL/ UH-1 MIOKNX Universal Testing Machine,
Serial M. 1 ZA 1RSI S

o 7-13-280/1 7-Z3-28IK2 ~ 7-23-2W o
st Spcinen il
Dinmeter 1z 12 | 12
—_Yield atress, MPa 34 S 2! 650
kit Vemsibe stress, MPa s s T4 _ 709 —
___ELEY?;% 25 13 25 1 3min
wl Rt 1.2 1.33 134 1.25 min
Test conducted by:M.M Signature:
= Techmival Advisr
wuﬂfhu- f
Ll g )
A

Ted -Fax/Muhile: 0235678005 01277721525 - 01277721545 Page 1 0f 2

Bkl - oy e o e e e e MTL-F-7.8.1
Ruiiding 22-Facully of Engineering-Cairo Unlversity-El Gamua 5S-G .
lssme Mo/Hey Mo: 12




TN, L) S LG L
Mec B aboratory Accrudited 32 ) (- Sl pud
Moetallurgical Dept. — Building No. 32 e B ) Al — At A0
Iaculty of Engineering — Cairo University ¢ ﬁ.::‘
N 0413048{4) -

e

i

R 1

=

2~ Chemical Test:

Test Fguipment: ARL 3460 Spectrometer Are/Spark OES.

Serial Mo, d545-A1

e | e v [ ] e

IN2RE | 0429 | 1504 | 0250 | 0004

EEI]I'IHIL |

112
for prade 11N
ISR | W

(. 1]] 55 0, ki
LIEh s [P

0424 | 0,004

Al
LT

C1.4013

LAR k)

0583

LN
M

Test condueted by: JF

Signatare:

The test results represent a sample provided — by the costomer - to the Lab only and do not
represcnl the quantities of production or any other quantities belongs to the customer,
Reparts issiecd by the Lab are confidential and belong 1o the requesting purty alone und
cannol be given o any other party,
The lub responsibility of delivering the rest of sample(s) 1o the customer expires after 15 days
miter the fest repor issuance date or due to the depletion of the sampleis) during test.

}‘__  Technical Advyisor

L Slgr:nltirr:
— I}E_' 2 2

Tel-Fax/Mobile: 0235678005 01277721525 - 01277721545
Emnil: - matestlabireng coedueg

Building ¥2-Faculty of Engineoving-Cabre University-El Gamai S1-Giz,

Faswr ModBey No: 172

Pape 2 of 2
MTL-F-7.8.1
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A8l all b LAY e
EGAC S,
Meo boratory Accredited e = et
Metallurgical Dept. — Building No. 32 Testing S daly — Fasill dls
Faculty of Enpineering — Cairo University chivk
1 0413048]4)

3- Bend Test:

Tess Machine: SHIMADZL / UH- 1000KNX Universal Testing Machine.

Serial No.: 124105000018

T —

Test Specimer )

T-23-ZRINT (hend) ACCEFTED
s FE23-H01 (bend) " ACCEPTED

7-23-280/3 (bead) ACCEFTED
Test condueted by:5.H Signature:

P results reported here are the responsibility of the kb, and represent the true results of the specimens
prosedec by thae customer, They do not regrasent any production quantities belanging to the customer,
Reports issued by the Lab are confidential and befong to the requissting party slons and cannot be ghatn

to wny athar party

the lab resporsdbility of defiverng the rest of scampdsls) o the ceomor oapires after 15 days altes the
test Teport ssu@nce date o due to the depletion of the sampla(s) during test.

Technical Advisgr

Lab, Manager /| Lk, E-ll:l..i:.li-';'l.-'iiﬂr

Bignitire:

!
—¥ o077
17

Tel-FuoMobile: 02356TROUS 01277721525 - 01277721545

Emuil: - matestlabicngen. ey

Page 2 of 2

MTI—I‘F"?&HI .

Ruilding 32-Faculty of Engineering-Cairo University-Fl Gamaa St.-Giza,

Basiie ModHoey Nar 1.2




ARl ol LAY Jana
32 (i e - AN pud

Mechanical Testing Laboratory 5 AR daakg — Al 448

Metallurgical Dept. — Building Mo. 32
Eaculry of Engineering — Cairo U piversity |

" . ..-- J

l Confo rmiE ReEnrt I

This report hased on the resulis presented in Test Request #: 547 _H
Flmciggtl.{a:l (1] =2 I 7-23-280

Final Evaluation:

jons standards : ;
1. The specimen tensile properties are b conformity with gmde BSNODWR according 1o Egyplian
apicifications stnmilards 262-2:200%,

- The specimen chemical anabysis jg_in confonmity with grade BSOODWR pceording 1o Egyptian
specifications siandirds 262-2: 2009,

1. The bend result is acceptable,

Report prepared by: Eng/ Donia Essam
Hg_viuwed bry: g it
T Technieal Advisor

Tiguifnr'&:

S = __?J e

ol -Fax Mobile: 0Z3SETRODS DITTTIIAS - IETTTRESAS
Eanail: - M LA LA 3
Bailding ,}I-[-'thly-nﬁ‘.ngimﬂup,uf wirn University-E1 Gamas L P

_Tngu lull
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ﬁ_ Lt il ALENY Jons

LGAC :
Vit boins Accredited 32 ¢l - Al
€ ory )
Metallurgical Depr. — Building Mo, 32 ' Testing 5 M0 daaly — Aaaigh L
FFaculty of Engineering — Cairo Liniversity chan

SR _D413008(4)

I Test Report '
Test Reguesi § | 547 | Specimen(s) []]-| 123281

Thie MATL selopts the enanagomant systaems thil fullills the regirersents of the stemational sandard 50,/ FEC 170352017

Accreditation Satis Tensile Hardness, impact, chesnieal tests are sccredited in accordance with 150 17025:2017

| A M |

| Drate @l request Nunther of pages | 4
Testis) Required Tenziles Cligimivil+ bel
Test methed (Mechunical) Tensinnd ASTM ERZ2) )
Tt hlthl-lIL'I::mllI!] Liwi vy mmel ASTM L] E_.'E |.||l
Iul H'ﬂ:l :Illnrlpilln Bl
wne BRI RO N B E L LT | 1]
Camirnzton i phalas] gl il g a5 b o
Consulingl B L et e A e .
4 Comsuliand | el S o i . —
Project e e L e L ¥
Dute of Perfarming Teat [ 20T Test Report Dty [ N
Temperaiure, (' 7] Humididy, % TS =

vegarding ihvese detaib,
= o Us-machined specimen was send by the custumar,

s Specimen detslls nnid condithons (shown wbove) are supplied by the ewatomer; hence the lab bears oo n,pmiam“

I- Tensile Test:

lest Machine: SHIMADZL/ UH-1000KNX Universal Testing Machine.

Serdal No.: 124105000015

7-13-281/1 2328112 7232813 i for
Test Specimen i ngl::u::m
Dinmeter e 16 16 =
526 570 580 S00-650)
Ultimate Temile stress. MI'a 049 T 773
; % 23 23 21 1imin
P 1.3 1.34 1.33 125 min |
_T{immlnnud by: .M Elguatum:

Technical Adyior

] - Signatuje: =
= 2*“ 2 //‘?
= R %
Tel -Fax/Maobile: U2Z356TS005 01277721525 - (11277721545

Email: - mutestiub@eng.cuedueg
Building 32-Facalty of Englneering-Caire University-El Gaman 5i.-G iz,
Issue No/Rov No: 142
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Pl e haratory
Metallugical Dept — Building No, 32
Faculty of Engineering - Cairo University

1. Chemical Test;
Test Egquipment; ARL 3460 Spectrometer ArefSpark OES.
Serinl Mo 4545-A0

A e JusaditsE] F T [ wi | o | ce Mo | ¥ | T Al | B Cev
a1 138 | 0265 | 0.040 | 0035 | U127 | 0118 | 0.350 | 0.037 } 6004 Bo0z | 0.001 [ 0001
Wequired | |

For grade 0.52 LAk | @SS | ogan | 0040 = o = |
e N S =T [ETES
ﬁmuw“ (11N 1 s s mak LTS 4 J
~ Test conducted by: J.F Signature: -

The test results represent o sample provided — by the customer - o the Lab only and do oot
represent the quantities of production or any other quantities belongs ko the customer.

Roports fssued by the Lab ure confidential and belong o the requesting party alone andl
cannat be given 1o uny olher party.

The lab responsibikity of delivering the rest of samplels) to the customer expires ufter 15 doys
after the test ropont issuanee date or due 1o the depletion of the sumple(s) during 1e51.

l Technicul Advisor
\ Sigmaure:

Tl Fms/Muhile: RZISGTRODS 01277721525 - 01277721545 Page 2 of 2
Email: - mutesthabjeng cu.edu.cg MTL-F-T.8.1
Building ¥2-Faculty of Engineerng-Cairo University-El Gamun St-Gies.
[sne Mo/Bey Now 12
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3 Bend Test:

Pest Machine: SHIMADZU / UH-1000KNX Universal Testing Machine,

Serial Noo: 12410500015

Test Specimen . Result
7-23.281/1 (hend) ACCEPTED
7-23-281/2 (bend) | ACCEPTED

7-23-281/3 (bend) ACCEPTED

Test condueted by:S.H Signuture;

Thiz results reported here are the responsibility of the lab, and represent the true results of the specimens
provided by the customer, They do not ropresent any production guantities belonging 1o the custemer.
Reparts (ssied by the Lab are confidentlal and belong to the requesting party alone and cannot be given

ta any ather party

T fab responsibility of delivering thie red of samplalsh to the custormes expires atter 15 deys atter the
LIk rRport ssuance dote of dun o the deplation of the sampla(s) during test.

Technicnl Advisor

Lab. Manager / Lub. Supervisor

Signntore:

L]
===l 0
I

-

Tl -Fax/Mobile: 1235678005 01277721525 - 01277721545

Emall: - mvaiesilols

Page2aof 2
MTL-F-7.8.1

Hullding 32-Faculiy of Enginceving-Cairo University-El Gaman S1-Giis,

lague Mooy No: 12
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Mechanical Testing Laboratory
: Metalluirgical Dept. — Building No. 32
Faculty of Engineering — Cairo University

I i Cunfnrmlt}' Repurt l

t This report based on the resulis presented in Test Request #: 1
Specimenis) T :_1_3 =151 1

Final Evaluation:

According to complinnce with Egypiian specifications standards 262-2:2009,

I« The specimen tensile properties gre o conformity with grade BSOODWR according to Epyptian
spetilicutions stundards 262-2 :2(H9,

2 The specimen chemnical analysis 15 in conformity with grade DSODODWR according 1o Egyptian
specifications standards 262-2 1 2HR,

- The bend resull is sccoptable,

Report prepared by: Eng/ Donla Lssam
Reviewed by:
| Technical Advisar

SiuuFuu:
___,.__.H—"_- ;JL’,ZJ__'H_
-r-.__.l-'

Vel -Fax/Mohile: 1235670005 -01277721525 - D1277721545 Page 1 of 1

ol - MTLCUDZ ey plyoo,com
Huilding 32-Faculty of Engincering-Caire University-El Gamaa St.-Gia,
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Me ahoratory Accredited 32 b, oo -_:ﬂ_].'l.l.l.i pd
Metal lirpical Dept. — Building Mo, 32 o AL daudy  doagg) i
Facully of Engineering — Cairo University cAR N
= 0413048(4)

Test Report _l
| Test Request # | 547 | Speciments) LD | 71328 |

Pl F1TL adopts (e managemink vy been that Ralfil the requirements of the itermationsl seandied [S0/00C 17005 2057

AMcereditation $tatus Tenslle Hardnogs, bnpaet, ehemieal tests are accredited In accardance with 150 170252007

[ Dute of request | [ Mumber af prpes | 1
_ Vesbisp Heqguired Tensiler Chemicslt beenid
Vet methodd (Meclianical] Tensivn ASTM ER2Z]
Tesd medhnd{Clemical] Linw alliy steeMASTM EALS21G
Test item descriplion p2z )
i e b B g SR g dall At A
Lol raiiar { sk gl Al o1 35 200
Consulian L e et R
(N8 innnullnlr s pall D g il e
Projuct gl e g8 A SR ety o b bt B 5 e =
hate of Perfnrming Test [T Tewi Heport Dhate TR 2003
'1:mnﬂ|lur!|'l'_ 22 Humidity, % & =
«  Specimen detwils and conditions (sbunn ubove) wre supplied by U custsmer] benee the by bears nn nq-namm,-
separding e deiaili,
= T Ui-neachined specimes was sent by the astemer,

I- Tensile Test;
Fizst Maching: SHIMADZD S UH-I0BENY Universal T ‘esting Machine.

Serinl No.: 124105000018

Tasi WIIHII T-13- !E].l'l T-2R2HID T-23-2HEA HE;:;I#T:;‘
Dismeter Ex 12 2 : :
Yield L 562 554 | si0-650
Libimate 'l'imllr_nrhmq. HPa '-'II'JII Tk T4d s
Elongation, % 21 14 FE] 13min
R 1.29 1.32 1.34 1.25 min
Test conducted by:M.M Signature;

Techmbeal Advisor

‘.-'t:llll.lru /

Tel -Fux/Maobile: 0235678MS 01277721525 - 11277721545 {
Emmil: - muplestlabieng coeldneg MTL-F-T.M.1

Building 32-Faculiy of Engineering-Cairo University-F1 Gaman St.-Giza.

Issme NowvBey No: 172
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Metull utgical Dept. — Building Na. 32
Faculty of Engineering - Cairo University
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Testing

CAB M
D 13048{4)

v L EN I ECT I PN
32 4 e - SR i
B Al dads — Aoy L

- Chemical Test:
lest Equipment: ARL 3460 Spectrometer ArcefSpark OFS,
Serial No.:4545-AD
&jﬁwﬁ [ : E-hnmul;ﬁdj‘fﬁ ey D s 5
Mesetd | C | Ma [ s | B | 8 | N e | cw | ™Ml w m | a | B cev

1003 | 0.000 | 0.006 | 0.000 |9.57

723382 | 0310 | (413 | 0.262 | 0,035 | 0,002 | 0,052 | 0.074 | €.169
Hn-nﬁlirwl = ]
orgrude | 037 | EHD | 0S5 | o0 | adee el
SO0 DWIL LIRS nng LT nEnE WLy nl= = = B - T Y
Test conducted by: LF Signature;
- The twst results represent & sample provided — by the customer - to the Lab only and do not
represent the quantitics of production or any other quantities belongs o the customer.
Repors issoed by the Lab are confidential and belong to the requesting party alone and
cannod be given fo any olther party.
Phe lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
ilter the test report issuance date or due to the depletion of the sample(s) during test.
i Technical Advisor _ Lab, Manager | Lub, Supervisor ]
= Siﬁllllllﬂ;.:
f A~

Teol-Fax/Mobile: 0235678005 01277721525 - 01377721545

Emuil: - matestbubireng cogdu.eg

Biailding 32-Faculy of Engineering-Cairo University-El Gamaa $t.-Ga,

Bempe Mo/ltey Mo: 12

FPope 2 0f 2
MTL-F-7.8.1



M
Metall urgical Dept. — Building No, 32
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Testing
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AL Sy sy e
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3- Bend Test:

Test Machine: SHIMADZL / UH-1000KNX Universal Testing Machine.

Serianl No.: 12400500001 %

[ Test Specimen Result

= 7-23-2821 (bend) ACCEFTED

Eoi= ~ 7-13-282/2 (bend) ACCEPTED
TDMAbend) ACCEFTED =

Test conducted by:S.H Signature:

The results reported here am the responsibility af the lab, and represent the true results of the specimens
prowided by thee customer. They do not represent any production quantities belonging to the customar,
fieports issued by the Lab are confidential and belong to the requesting party alone and cannot be given

i gavy atlver porty.

Mhe labs responsibility of delivering the rest of sample(s) o the customer expires. after L5 days after the
teest et issuance date or due to the deplethon ol the simplefs) during test

Technienl Advisor

Lab. Manager / Lab. Supervisor

s __fij'“"g’ :‘?% ‘

f o

Prof. Dr: Mahmoud Tash

Tel-Fax/Mobile: 0235678005 01277721525 - 01277721545

Email: - matesthabia cng onodueg

Page 3of 2
MTL-F-7.8.1

Huilling 32-Faculty of Engineering-Caire University-El Gaman Si.-Giza,

lsgme Mi'Rey Moz 102



Merthanical Testing Laboratory
Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cuiro University

I Eunfumty Report

A ald o LESAN
32 ) i - N ik
BTN dmala — doasigh 48

=

This report based on the results presented in Test Request #:

547

secimenix) 1)

T-13-2H2

Final Evaluation:

Actn [} linnee cntions st

rls A2z 2

I« The specimen tensile properties gre in conformity with grode HSOMWR scconding 1w Egyptian

specifentions standards 262-2 2004,

1= The specimen chemical analysis & in conformity with grade BS0ODWR sccording (o0 Egyptian

specifieations siandards 2622 200%,
3= The bend resull is seceptnble.

Report prepared by: Eng/ Donia Essam
Reviewed hy:

Technicul Advisor

3"*_"_'.";;’;.3, £,

Tl -Fux/Mobile: 02356TH005 -01277721525 - 01277721545
Famailz - v % TIRELL

Puigse 1 of 1

Euilding 32-Facally of Engineering-Cadro University-Fl Gamnan Si.-Gii,
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Hh‘ﬂ'ﬂtﬂf}' Acereditad
Motatllugical Dept. — Building No, 32
Faculty of Engineering — Cairo University

Al ipalt il JLASYY Jan
32 By e -l o
AR daaly — duigh 40

Testing
Cap#
4 13048(4)

r—_ =

Test Report
Test Reguest i | 547 | Specimen(s) 1D | 7-23-283 |

Thie KATL aidngrts thie msanageenenl systams thal Rl tha eogulements of the (nbematiansd standand IS0/ EEE 178352007
fuccraditation Status Tonsibe .Hlnirlm Impact, chemical tests are accredited n accordanoe with 150 17025-2017

[ Duwe of request I | Mumbier of piges [ i
Uieatfs) Reguirel Tensiles Chensical+ hend
Vst mothod (Mechnmicnl) | TensiondASTM ER23)
 Test method{{hemieal) Liv sl steah{ ASTM FA 13721)
Vaxt Wum dwjeription B2%
B Chwmor o b SR g g N g el Tl ]
Comirnctnr | e el ke gh 2 0 B
= Lemsultunt [ et gpst] = | e
B [.H'_ { 1.|l||nl'll|r|l Rotas i Lo 2800 | sagd o tifim
— Fruject o el i w5 ) IS aﬂm-ﬂkﬂh#uui___u_ﬁ
Dute ol Performing Test L4207 T'est Repari Dute L ErE]
Temperatire, L F ] Hiinidd iy, £
- ‘;[1!-:‘!-‘1111 dAitpiks awd l:nn-dlhun ishown abave) are supplied by the customer; beoce the Lk KERrs B wesgniilrility
regariing ihese deimils.
= The Un-machined specimen wus send by hie ciialomir.
I- Tensile Test:

Test Machine: SHIMADZL / LIH-100KNX Universal Testing Machine,
Bcrhl Nn-. N2A1S0000H

i 7232831 7-23-283/2 7-23-283/) Required for
Test 5
Ly it il : e BSOODWH
Digmeter 25 25 25
| Yield stress, MPa 532 520 i 549 S00-6:50
Ultlmate Tensila stress, MFPa T4 727 27 -
| Efongation, % 20 I 11 3min
Ru/Rin LM 140 1.32 1.5 min
Test conducted by: MM Signature:
= Tevhnical Advisor —
1" !'iiRnuFr::
L
II' s
Tel -Fnx/Maobile: 1235678005 01277721525 - (1277721545
Emanils - matestinbia eng v edueg MTL-F-7.8.1

Buildling 32-Facalty of Enginvering-Coiro University-El Gumaa St,-Gian,
lasui Mo/Rev No: 12
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Faoulty of Engineering - Cairo University P
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2= Chemical Test:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OES,
Serinl No.:4545-AD

i oy T

EGAC

m 1 Al all ) o (Jane

.l

LSRN 0T NS M T R TR o 55 T 0. 5 S VI (S o e

= W

IHaM Ay,

0290 | 1471 | 0,226 | 0005 | 0011 | 002 | 0015 | 0,000 | 0.002 | 0.004 | 0.001 | 0.007 | D001

7-23-283 0544

S e

fopgrady | 032 | 180 [ 055 | owdo | g0 | L) )

soonwe | ™ mns mny s iR = i T i = o mex
Tesi conducied by: LF ) Signature:

- The st resulls represent a simple provided — by the customer - 1o the Lab onby and do not
represent the guantities of production or any other quantities belongs to the customer.,
Reports issucd by the Lab are confidentiol and belong to the requesting parly alone and
cannol be given to uny other party.
The lub responaibility of delivering the rest of sample(s) w the customer expires after 15 days
uller the test report issuance date or due to the depletion of the sample(s) during test,

_Technical Advisor

Tel -FaxwMobile: 0235678005 01277721525 - 01277721545 Pupe 2 of 2
Emnil: - marcstlabiiong.cueducg MTL-F-7.8.1

Bullding 32-Faculty of Engineering-Cuire University-Fl Gamea Si.-Giea.

Dysme MoHew Mo: 12
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3- Bend Test:

Test Machine: SHIMADZL / UH-1000KNX Universal Testing Maching.

Serial No.: 124105000018

Tesl Specimen Result
B 7-23-283/1 (bend) ACCEPTED
7-23-243/2 (hend) ACCEPTED
T-23-2R33 (bend) ACCEPTED
Test condueted by:S.H Signature:

Thie results repseted here are the responsibilivy of the b, sod represent the true results of the spocimens
jrovidhed by the customes, Thiey do aot represent any productin guantities belonging to the customer,
Heports Bsued by the Lsb are confidential and befong to the requesting party alone and cinnot be given

to any athor party,

The lak: respansibility of defivering the rest of sampleds) to the custorner expires after 15 days atter the
vest repart Fssuanoe date o due Lo the deplition of the sarmiple]s) during test

| Technbend Advisor

E!gnnuire:

2 - _Efp
. 77

Lab. Manager / Lab, Supervisor

Tul -Fax/Mohile: 02356TRO0S DIITTTI1525 - DL2TTT2I545

Enmail: - mntestlabeng cuedu.eg

Page2 of 2
MTL-F-7.8.1

Building 32-Faculty of Engineering-Calvo University-El Gaman St.-Glan,

lzsue Mooy Ma: 152
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Mechanical Testing Lebormtory
f'-"lLlllllUﬂgLLﬂl l.'IE[:H Buildiu,g Nu T"‘

I Cnnfurmitz ReEnrt i I

Thiu report based on the results prunnlﬁll in Test Request #: 547
__Sj_u_u:lmnl{:} [[}] . T-13-283
Final Evaluation:

262-2: 200D,
- The specimen tensile properties are in conformity |.||-|||| wrade BSIODWR according 10 Egyptian
smuinnnmrm stunddiards 262-2: 2041,
1- The specimen chemical analysis 5 in conformity with prade BSOODWR according (o Egypinn
specifications standards 262-2: 2000,
1= The bend result (s aceepimble,

Report prepared by: Eng/ Donia Essam

Reviewed by:
Technicsl Addvisor

)

Tel -FuxvMobile: “HEﬁTﬁﬂH 01277721525 - DIZTTTLIS4S Page 1 ol 1

-

Foail: -
Building 32-Fuculiy of I‘llgi:m:rilg-[atm University-El Gaman 51.-Giea,
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Mec aboratory Accredited 32 ) (ghsa - T ol
Metallugical Dept. - Building Mo, 32 O AR daala — Aeaigdl dgls
Faculty of Engineering — Cairo University i
o s R O 1504 B a)
Test Report I
Test west # 547 5 en(s) 1D 7-13-284

The MTL adopts the monsgement wysterss Ehot falily the requirements of the iMermetional stersand 15000 1EC 10352607
focrediation Status Tensile Hardness, impact, chemical Rests are pocreditad in accordance with 150 170252017

= Dhabe of e s EAWAEL | Wikmher ol pages [ i
_ Testis)Required | Tensiler Chemical s bend —
Test method (Mechanical) Tensivo A 5T R3]
Test method{Chemical) | Low ullay dedf ASTM E41521)
_ Vestitem description | 32 '
- Duner A 55 I 3 (LA T
Comtenctor i 45k dgilh ik gl 35
E Consulinm T e
i O Comsmbtand e il L il el gl e
 wojert ai el A i plaih HER (pS iy = dah b gl Bas g 5
| Uute sf Performing Vest 1B b et | [hute VMU0
Temperntire, 4O 2d Humidity, ¥ B
= Specinien detnils amd condifioss shiwn above] nre supplied by the customers beoee the lah bears po responsibilitg
Fupurdimg e detsly,
& The Un-iachdmeed spechingm was sead by Gl ensoines.
1- _Tensile Test:

Test Machine: SHIMADAL / UH-1O000KMN X Liniversal Testing Machine,
Serial Mo, 1241050041018

T-13-284/1 T-23:2Rdf2 T-23-25413 Eeguired for
Test Specimen : | BSOIDWR
Dimmeter 2 12 R
L SLruss, 58 560 542 | SIHR-650
tibineute Tensile siress, APs 723 TA4 T24 S
Flongation, % . ]| 19 1 3min
ﬂ% :E 136 1.31 1.34 1.25 min

Test conducted by:M.M Signature:

i

Technivsl Advisor

=

Vel -FaxMohibe: ﬂldﬂ7ﬂl'ﬂ$ GL2TTI2IS25 - OIZTTT21545
Fmail: - matestiabi ong.cundo.cg

Bailding 32-Facolty of Englneedog-Calro Universily-El Gumoas St.-(rizn,

Lasue Mo'ley No: 172

MTL-F-7.8.1
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2. Chemical Test:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OES,
Serinl No.4545-A1
VAVE: N —— L e g
i e T [ s [P [ 5 [N [or[on [ ] V[ 8] a]b o
733284 | 0321 | LI6 | 0.229 | 0001 | 0009 | 0,137 | 0037 | 0498 | 0.022 | 0.004 | 0,003 | 0005 | 0.001 | pse0
Required | h T ! ' | T
egrade | jous | V0 | 08 loswm fome | | ) | | __ I T
s AE mEs (L B LIRS
ESUIOLNWWE |
Test conducted by: LF Signature:

The test results represent a sample provided — by the customer - 1o the Lab only and do not
represent the quantities of production or any other quaniities belongs o the customer,

Weports issued by the Lab are confidential and belong 1o the requesting party alone and
cannod bee given (o any other party.
The lab responsibility of delivening the rest of sample(s) to the customer expires after 15 days
after the test report issunnce date or due o the depletion of the sample(s) during test.

Technieal Advisor

bV

== T 7=

Tel-Fax/Mobile: 0235678005 01277721525 - 01277721545

Email: - mutestinbiaeng cueduep
Building 32-Facully of Esgineering-Cairo University-El Gaman Si-Cries,

Insme MivRey No: 102

Page 2 of 2

MTL-F-7.8.1




Metall wgical Dept. — Building No. 32
Faculty Of Engineering - Cairo Lniversity

=
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Accredited

Testing
CAE it
i 13M B )

LS S AR Jans
32 oby e - 510 o
B AR Aads — Aaigll 48

3- Bend Test:

Test Machine: SHIMADZL UH-TO00KMNX Universal Testing Machine.

Serial No.: 1241050000138

Test Specimen Reault
T 7-23-244/1 (bend) ACCEPTED
I 7-23-284/2 (bend) ACCEPTED
T-23-2HA3 (enil ) ACCEPTED
Test condueted by:s. H Sipgnaiure:

The results reported here ara tha responsibility of the lab, and represent the tree resuits of the specimons
providad by thie customer, They donot pepresent any production quantities balanging to the owstomer.
Hepaets aued by the Lab are confidential and belong te thie regquesting garty abone and canndast be given

oy pther pary

The lab responsibility of defivering the rest of samplss) to the customer expires after 15 days after the

test repad ssuance date or due o the depletion of the samples) during test,

Techunieal Adviser Lk, Munapger /| Lily, Supervisor
B o
Slgn|inn: ™ { [
70 --

el -Fax/Molsili: HI]H?HIHFS M2TTT2IS2S -

Email: -

I!-uilllinqa ¢ 31-Fueulty of E!I!illﬂﬂ-l'il!g—f'lll:'ﬂ University-El Gamaa Stz

lssue NofRey No: 112

M2TTIINS45

Page 3 al 2
MTL-F-7.5.1
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Mechymcal Testing Laboratory B AR Aty — sl
Metall tirgicul Depl. - Building Mo, 32 2 e

Faculty of Engineering - Cairo University

| Cunfurmit}' Repurt —_I

his report based on the results presented in Test Request #: 547
ulmen{a} 1 T-13-264 |

Final Evaluation:

||1t' =|‘rL'~LIIhLI'| ILIhIIL |:I‘n;|'u'l1bl.'-:-m |.1:-1:Iu1'm1l3.' wn!l gnll.'l: l!:illlll:lw}l aceonding (o Egyptinn
wniﬂmllm stnndards 262-2: 19,

2- The specimen chemical analysis i ip conformity with grade BSOODWR according i Egyptian
specifications stancards T6H2-2: 2WH,

b The bend resulf 15 acceplable,
Report prepared by: Eng/ Donia Essam

Reviewed by:
Vechnienl Advisor

-~ A

Tel- Fl.ﬂh'luhilr ﬂ:-]‘l’ﬂﬂm'r -ﬂl:ﬂ?!lﬂq BI2TTTZI S Page 1 of 1
Eanail; - MTLCUD2 @ yahossom
Building 32-Faculty of Engineering-Caire University=El Gaman St-Gin.




REGUEST FOR \ e,
-}.kc. Sl FLb AN Bl Bl arpell T iy Lyl g b
T/ APPROVAR B =
Z APPRON AR % %
Contractdt | samco. National Construction Company e
Company
Mame | Sign Date

Issued by
mﬂrlmactm Hbi‘i;"ﬂj:é F-ﬁ_t?_, 17/10/2023

Received by M “Ftﬁ i SO S
ER

ra

West Nile Viaduct + Cross over water pipes Bridge

Testing Lab.
bl Bl giliaa 354 i

identification of company, it's lab. and some testing reports from different Projects

Reference Documents: » See also attached O
QUERY:

RESPONSE: See also Attached [

,"Jl.p ﬂ-l:nui-f'.-::)'-':'ﬂﬂ fo use H’ff "d”&"rﬂgﬁff for «;‘E&L'r“lj Hhe szﬂg! Eﬁrﬂf’;‘jﬂ
H—?ﬂm n:?rf.‘-r"fé’-’ﬁ'f?‘f' S«!m"l'f'—-r d:'.JIJ '-"II‘!!?E,P-"’EJ'E:.J" .:‘-'if:‘l'ﬁ'“ arl i-ﬂj.;:'f-: Ih:tn UJ'EJ'.E‘
o the labordbory

[Resolvedensite | O

Name ! Sign " | Date Company Date

Donr Bty / ,Q/ Estva I, / .h::,/.-?'?b

%W/m ( -F—-s-l“‘ Lff{/n{? Vgt AT ifri‘EN'Tff f]"gjq;hﬁu,::i '1
- / o ; !7?[;‘" S wJﬁy “'-:*:‘/*.-’ b‘t-n?i:f &;J



METALLURGICAL

INDUSTRIES HOLDING
dviasall dlclinll anlall
©-§.0.yu

%on

lall

ieliva Jlaa (A eaa b Bl ) il ) e calall LI adlias 48 ji a3
a1947 ale N ds pil) pLid) oy U a9 el gil CEDEAL 8 31y caluall
Ayl 38 Ak pledl) yaa LY Lacd 4y jlal) Lilal) 45 8 Ll Laie
@m'lWIL,UHIQFMIEJJHIQQLE‘IIMHWMEF
pmayd acidll 3 Juadil £ g pdiall slBY (521 pladll angg duy A1l 61 jasall
Jea Gl Jeary g i”#ﬂﬂfﬂﬂ!&iﬁmhﬁ"ﬁiﬁﬂﬂ1hbﬂihm
150 £ sdsall A 330 Jla Gl s Lady cAgia (sala 300 4 pad jall 48 00
A8 glas dly 5l agu JS dadh agus Goila 15 o £ 59a 43ip Ggila
disnall cileliall dialdl) 48 Al Jalsily

48 il ilatia g Sile e aal

aiasal) Guall § ciliall sgua pllad

Gilaal) @13 Al g Gl @181 A B3 Ad aaal) ygua ol
£ aua Apilaaist) ciliual gally Jibu ulia LG Adlidal)
uall Aisla A jguaiall ulaall cua ol 2 piiall ilall
aa 130%130 culda lall Ga (g8 FUEIY jalual),

A8 4 ) plih




bl LY jaiesal) quall (e dadial) calall (396 418 )0 a3,
(il cilp giiy) dagliall Madl i Galal) o sl peabeadl) s
Sl Cus dilida J) ghaly g e 40 (N 12 (o 7l 8 Bl
saghal ol 38 g Agpallad) i 4y paal) ciliial gall Uigh LAY Aty g
aladioly L of 3STY (e (g gloaa iaa] o 4tV A1 jal) Bas g
(oSl g3 agal) o,

;_-IIJ__‘N Y EJ&;J.M; ke Uagl iﬂiﬂ'. ELEE

) g Al gl Gl AT G dadiall calall (Ji8 A8 )3 o33
ddlida JISA] cld cileUad Uiy il quall (e dadial),

Al e 4ld )

Badaiall AsSaile g3 o) liiSla Gidal) 48 Hal) padind
oal £ &l Je A sauall caliall bl ZLEIY Jal pal)
i ] SIS § () ena 5) B panall Flawl) ZiE LaS Asuigdl
waluall,

agalall dladill
bl Ao o gaall apaall Flad (e adiaa p galall LA
G JE Y Al g 2aa [pas 55 oo J Y A3 g g3 Jaay
2p4 25 2200 pranail o W amall g2l %8
aac g &l pasll auufaas 20005 Uadll,
Apuall
ITIM'I sﬁ..u.u
wilidal Silug (g1 S pla CS gaa UL o gR
S gaaal) auadldy Jrandl dpla s cleliiall g cilaladiuy|




alddiuly o U Gaadaudill g 4 sad) dalleal) cillaad Lgaaled a8
aall Gilanal) (pa de gasa,

(o 338N el S gaa (e Badada lo ) gil U Jadi g
Lllal) dagliall g3 (g juiadall alial) Lda g (Sibsad) Ly g
Jsall,

3 e

dgd adddud b 31 culS gasa LY SlalSia WSuaa 45 pal) cuald]
Cra Jalls Ll ady i) Agaal) 1) SlisSla (e A gana
S gaaa (pa Bae p gl LY AuSiila 901 Jall Jagadi Baa g
A a3y Gl g S a3l g Sibad] g gala d) a3
p sl

g ASilSaal) il LaaNN g Jlladl) o) jaly 48 ) o 6l

Lgia B3¢ Cuaal aladiuly dlld g Lglalas Jala pallg Lgiladiia
Chaal Baduall g A8l g Akl cilislag Akl Joladl) jlga

4 glhaall cildial gall cilaiiall diylaa

a4 g a8l Cilaalan 39 e cila glnall 38 ja pldily AS A0 Cuald
Gl yoll aila ) 138 |, JalSia il glaa alai gl 3elist) 4le
dlas, giall g Lulal) byl LEMEMI%JEL



O Adver LT = Jd o AT P VL 4 BFOSDITE “XEJ FOOCOLEF-LERSOITE PL SRS ¥ Aope]
TOSE (T Fjprees vl — eIy

1A -RAqNONED~ PUIOISOTY - AI0KE ] PIYIS PEIl
KOO THWTIALSY LTIITEIIWSd : pruy
hlﬂmb..

WOXOITIINTILLSV LTI MM MALLLS HHM

- -
e
o= aatdl e o
AL
-~ ’ .

2] SU 100 A1 §1oadsE mgo Suw Saqdues

e e &1L Fee e
S58d Vi 60 Lyt B00°0 | 000 | ZooD | 1000 | elOCD | ZDO'O | SR | RIOD | 120D | BTO | SEM i ok - W L s
s LI BCL r9s _ | Lo e B W ¥
85Eg 6l FEL m.m_m.. g000 | SD0CD | (000 | o0 | gi00 | Zoo'o | S¥1 | 0200 | OLOD | HEO | €20 b o W _ 3
. 00T Bl s | —|=—|— . et | T
ity 0T CIL I'¥S | Loo'c | s00°0 | Zo0 | 100 | SI0°0 | Zo0%e | ¢l | el0'0 | SH0D | ST | £T0 _ il R |

="11) s “
pu=yg 040 H_.m _,._u Em h_rﬂ M A W nJ iy ) U d 5 15 3 | o
s | @R ajdureg N
58] _ﬂ_nﬂ_umE & SjuawWa|] Jo4 sisA|euy |eajwayd) -

v - Hfz
ECnT/60va ] - U
SEAUISIE J0)I8E GG JO Auysig adures 215 | 152 0L ‘07 SHLOENpU| (EXEINEISN
o ...__.,.u ,midu.s-._.__ ] ot e e e e e > Eﬁ.m e IRy By e ey

it T ey Bl A .
el e 0 e
=gy s ey el Ag JuRg Ijdweg J04
s8], [eaTUEoaN i

QLI EY




g GRAREATT RS S FET NS TN oz BT AW EHRR EFOSOITY X4 FOOR0LFF-LERSITIN PL S[ES W Aioloeg
s g Fiprer weafp — gy WATF-EAIROTED— PIICISORY til0fony Paoye pEay
WO OITIINTIZLSV LTI MMM I LIS HEM KOO TTINTIZISY LTAd®IIWSd © peury

.r”—..". -
T W ‘gE] - wodaasiy] »
g uﬁh_a unn_unmﬂ_ A 00 208 -Spades 1o Aue fapdwes paisay u_.yiui_'“mmﬂ SADE Y] e

I TET £1L 0'ce | b T il
_ 55T O¥C £69 0%5 fg000 | 900D M pOBD | Oi°0G | 1200 | S90°0 | E¢l | Siow | oed'D | 610 ECD . el e I
"|—|mu =
puag 063 *Wn.ﬁ_ﬂ_ _.w. i N A o n3) S IN U d 5 15 o) 0
- bl i e | ajdureg N
153] [ENUBYIIN 9 SIUBWR(F Jo4 sisheuy |Edlway) g
- HTZ
Leldbilial = Uj y
sjdures (2§ : 18] 0] e am) ‘83 sansnpl eEinieiam

Tl GERRR G- sl B ol agog O ol i

T e Ty S e -
83 el o BT e %
eURy s (e ol A 1uag apdureg 0.4
159 ], [eatuByoajy

31eOIJ11Ia))




T AdVE T LA AT R AT IR VILE ALY

5 T gy vl — iy

WO OO TIWTILESV LTI MALMELIS HAM

BPOSHIIE “X¥4 PEOSULM-LERCITIF PL SHES B A0
WAEF-Agnojul)- pososoly (A10398  PAOLI0 PEIH

WOXOOTUHWTIILISY I TITFIWSd : pewy

1 ...._...u_..

. ] &
P o - - .r.. 4
s~ o T psany . 1 podaz e
5 a7 Eu_ﬁwwﬁw L ML e
{180 A5H] 1 POl 20 SEaads® s AT u_nmuﬂ_ﬁ# E. WS IE TG @
Wt
e A £y T8s — e 9
| sseg LLL 1oL O'L¢ | 800D | €000 | 1D0 | 100 | TIOO | TOOD | P60 | BOCO | TIO0 | EZ0 | ITO _ el &
e L'L o9L TEs = e I ¥
Sy ELl £9L LS | 6000 | $O0'0 | TOO'O | 100 | 9T0°D | EOUFD | &¥1 | ¥10°0 | OE00 | TTOD | SCO 0 L £
S ELl 694 8 wliol | o A _
| ossd | opon | 9oL | ©8s | sooo | wooo | zoo | 100 | zzoo | eovo | ee1 | €100 | stow | €20 | sTo el yard |
="T5 i
puag a4q M_“.ﬁ_.w . _..m:m-._ﬁx | '® A oW 3 D ™ L d s 5 o 0
| _ 8Pl ajdweg M
153] |edlueyIany 0 SIuBWa|3 JO4 SIsh|euy [EJIWaYD) S

SS3UIENG J0198G TGN JO AnS

N
t0T/e061 - U
jdureg jaog : 183

i

0L

(1 prag BRI~ ol s ] Ll it i
o 1o g B i A =i

.-.-..-._|ﬁ.u..

i T A e
o =gt fefy el A 1URg Ipduweg 10 g
IBa] [BalUBoafA]

SEITICY

oD

W 2aig Byag

N\

‘o SIAsnpu) (RapungEmE




TC Adve Ll — 4 e AT T viLe iad

IS e el eyl — gAY
WO OOTIINTILLSV LTI MMM ILIS HAM

SPOSOTTP “XB4 FEDSOLM-LEREOTTIF 121 EHES 3 L10jong
uliGy-ediquoged— poaoisofy tAM0JIE A0 pEg

WOXOITIHWTILLSV L TIEE NS : frewy

— | e | e | zos | —|—|—~|—|—]|—|—]|— _ T 9
558 LET oL LG LOwa | S00G | 000 LR CoO0 | B0 | ZXT Ein | oEoto ECD L el g A .

s 00g Lot &'LE ol o .

L | 00T L T RS LG | FOOCD | G200 | 85 £id Fol 1 o | RER0 | ST00 _ [l | | ECD i R L3

— 61 L ¥68 . el | T
R | (i1 _ Ll 0as L0y | f00°D . Gl _ 150 ELQ clp 950 | LEQD | TTOW | -5TD _ LA a2+ Tl I |

e N
| puag o L A M A o na 0 I my d g g 2 o
| Wd | sn | CFA |
_ “ apdureg N
152 |Eaueyaawn o, SJUBWa|3 Jo4 SISA|EUY |EDIWaYD) 5
. B oM
teldiial - U
- "
E53U|SNG J0199G N4 JO AnsIN L a(dursg 2315 : 152 O, - E.!..W S ‘07 saRAnpu| EBIngRsN

T gemia =T i

- d Bl

IR e e ity
(il [ e ol 1 B

L T e

wCoy st ey pes A Juag ojdureg Jo 4

15a ], [BaTUBIaiA
S7BOLIIR)




AT AdVe LA — B e AR TP T VaLer L4t
S | P e e — gAY
WO O THWITILLEY LTI MM MIILIS G314

BFOS0ITE XA PE0S0LHLERSOITE P S2eg 3 Asoloe g
i g-edg noge])— POJOISORY SAI03E ] XR0E0 PeIE]
WO'OOTIWIILLSY LITITTDWSa - [rewy

wodar s e

(=TT A LT

Y -0 (T o
1ﬂ|._.|.—|M”l|ﬂn.m1 = § ll._._.ﬂ._..u._l_

ey e geeel Ag 109G J(duieg 104
159 (BB

BO11I0)

a8 T U e e | HE T
H8R 8Ll | T ¥Lg oute | cooo | ozoo | oso | o | zio | o | csoo | szoe | oz | eTo o AR <
prts 681 £9L £9e — _ ey § et oy r
58] AR L9L LS 600 | spo'0 | 1E000 | Le'0 | £10 | Zl0 | BeO | SE0Q | £LOD | LTO | SO el vy 3
e 181 0id L9 _ =5 i <
| ssed ooe Ihd T¥S | 00 | soen | ovo | 1owo | tiow | zoo | swt | zioo | ston | szo | ezo i nl i Tl | E |
=T . | il
E._u_m e | ﬁ....—..:.uﬁ w.m..._mr. M A o no £ N oy d ] L1 3 o
2pa) ajdweg N |
158] |ealueyaan o SIuBWS|3 Jo4 sish|euy [EJ(WBYD 7 S _
|
L b
£20T/6vel - U] )
EEIUENE MOEE AN jo Lasnm Enﬂnﬁm [2=15 =3l oL fiiig 19 ﬂu_.um Hiag ‘af esulenpu) e anpeeg
LT RS v e el 1 ey T e F



oD paver Ll F — A e ATI TR vILE s LA SFOSOTTYF “XEA FOOSOLFP-LENSDITE PL SES F LI00E ]
iP5 P e vt — gAY

i g-edignome)y— poscisoly LIDIIE] WPINGIO PEIF
NOODOTHNWTIAISYLTAT AWM AT LIS A MO0 TNIWNTIAISY L TIAE NS : [eary
.u1.. ...._. p
risgatsal AU 100 e sadse 1910 Aue apdures paisal 3 .éhu.ﬁ MoqEay) e
Sy

it el g¢i _ g 14 TSI T || RS e | (R | _ el SR g |

ssed | 00T g Lss | oooo | sooo | Teow | swo | Tro | ero | 60 | szo0 | szow | wzo | o e G

e oL Gl o s nl i ¥

EEL ) 281 Q9L £og o0 | RO0D | TIOO0 | CEBFO ol 1 £'0 wE0 300 | &S00 | 9T | 500 _ il SN 3
; {  Sm— —
— | ¥él | est | L9% el Z |

s | 90T | rzt LFS o000 | s000 | stoo | 1vo | Tee | o | ve0 | v000 | Z200 | 8EO0 | DO wigl L I

=70 I
puag %3 iy | AR A |low | o | o | m | wm| 4 g iz |l ‘0
sin | SA a
_ | PoJ ajdues N
152 |EJIUBLERIN % SIUBWA[T JO4 SISA|RUY [R2IUSYD S
.
to0Tielial - O] )
SSAUISNE JOMIE NG Jo Ansium adureg (a21g 1183 0, o _uﬂuw e ‘9 SaLnsnpu| [EajEngEal

% QLOZ/1008 OSI
g AL T e e Y o i

gt 1l it A o R i s
vt Dl ol D it
TSPy e e Ag URg Jjdureg Jo @
152, [BIIUBLSIN

ANRIIINIS)




T Adve LA — R e AR AT vELes L2

R P o vt — g R
NWOXYOITHNTILLSV LI TA0 MM MACALIS 83

RPOSOITF JXu4 PLOSOLEF-LORSOTITE PL S90S % Alopug
i g-dguogely— posoysogy (L0008 § PN pra

WO OXTTIWTIZALSY L TIAEDWSA * [rewg

A==, m.ﬂ—. .....:.....ﬂ.___l .m._wm | [R—— RN e— — —— “ J.L....I_1 r .w_.
24 | DOT el 6FS | 00D | S00°0 | 1000 | TOD'O | SI0°O | 100D | L¥'D | 60G°0 | TIOR | ¥T0 | TO T a £
E— cal £ BEE s e [
S5E] &L 1L SLY ooy | oS00 | raod | 1o .. RIOD | 100°0 | SF1 | 6000 | £00°0 i | el el e [
= [ 1] sty [y

=g 0 nm, 10N .-m, .____,u M A o n o 1™ g d 5 5 2 g ¥
] 5p0e3 ajduesg N

153] |edIUBYDI N % SIUBLLIB[T JO S|sAjeuy [eaIWaYD) s

SEIUIENG JOIZES 110N jO ANSUIN
1 e g e e

ajdureg [a01g 1 15a] 0,

ZTA ON
ETOT/BO0MGI + Ul

Ere e L e i
I A s e
.I.......-.....—...M.I.ﬂ-.._“. .u_-_._....ﬁ....._l_m_l.-..__.u._l_

m s ey o Af] 0ag ajduwes 104

153 [BRIUBYORIA]

A1BIITIID)

oS3 Enpy (emban g
11....._.5__.1._.%4_!.“. =T

v @

L _Im_uh Bl




ST Adve LA T A AT T VELE LAY BPOSOTIF XE4 FEOSOLFT-LERSOTIN P S00ES W Ad0jary
e e Fjpegd ey — g ey WABF-E RO~ podojsoly (A1019E] PIOWO pEIY

WOYOITIIWTILLSY LTAT MM MELIS 1M gu%ﬂdhﬂﬂﬂ@uﬂmﬂ R L |

— | moz | &2 | ¥ - efrl i 9

5T L9 I'LL £HS TR A &
S Sl 8O0 it B s = gl o | ¥ |

=%d oL EEL 9FS | S000 | S00D | 1000 | 16D | 610°0 | TOOD | ST | LiGD | ®IOD | £TD | DO iy g v £
— | o6z | €6 | owe e &
558 SLl 1'9L s'Ls | gooo | sooo | oo | toco | roon | oo | vt | eooo | 1o | st | #T0 ol gy EN

~T0 e

puzg ag ,msmw. e M Al | D | O | W wN | d 5 5 | 2 0

. 3po) | ajdureg N

1531 [evnUByIap %  Swawaf3 Jo4 sishjeuy (eanway) | S

|
L
ETOT/a0im] © U]
SESLNSNG J01905 2NIGNd J0 NS sjdumg [amg ;1831 o] i Eﬂm ik ‘85 SaunEnpu| [EBMESK

i SLOZILO0R OS5I S . ;
LR Y. Vi g TRl o\ mas ol i+

g ol s B L =
el R e L ] i prerT
TR s Fae e Ag JURg adweg Jo MW
159 ] [BXTUBLEY

31BIITILIA)




Certificate
Mechanical Test
For Sample Sent By 1l dakad Sl 48 0

Al el Lol 3 S d3H de 40 T i il =P o e T P R R

Matalusgics! Industries So Ehalta W”n_ it R i PP BT S Ministry of Pubfic Seclor Business

5. _ Chemical Analysis For Elernents Y Mechanical Test
| |
A I ol P P 0 I N O I O R I B I R B
.# PSR S T 025 | 023 | 0024 | 0020 | oas | 043 | 042 | 042 | cw23 | 0003 | 0004 34.0 L5 192 Pass
I Sk el e s e | sl s | _ 53.0 71.2 200 —
3 N yigti e ) PR | = ] S| wE 1raE | e
4 i o, J = 024 " 023 | oote | 0e3s | 097 | a3 | an | 053 | oot | noos | oo 547 | 723 17 Pass
5 . R Iy T, [ ||| | faditAna | (et [ | [If==5 ...... e ale (| Sate 53.7 FERL i | iy
[5: st | | _ | . _ 542 | M5 SEWINI =

Email : DSMC@DELTASTEELMILLCO.COM E - WWW.DELTASTEELMILLCO.COM
Flead offices Factorys Mostored ~Qalioubiya-Egyp ) St gl — s mllaldl y | s Bl
Factory & Sales Ted 42205837-34705034 Fax: 42205648 CET AL A R E Y AT - LYY BATY G, i



® A

Ao mali cEel T A n:...h...'._..

Matallsrgical Indistries Co. Dizlta Steek Mill

For Sample

Certificate
Mechanical Test

Sent By ta=mliak g s 2

pladl e pilsd iy

Co. s Ml ’ Mipistry of Pubdic Ssctor Business
In @ 3772023
Mo
S, Chemical Analysis For Elements S Mechanical Test
N sample Cod .
L
0. C si 5 P | Mo | Wi | o | o | Mo | W M Y3 | UTS | gw Bend
q Kottt bgtmim Bf=
1 A gl e 0239 | 03 | oz | 0024 | 096 | 05 | o4 | 057 | 0019 | G005 | Oohos NER FER 220 | Pass
2 e, F R 0 ! T | e || ] SRR el liRA Y RS (RS £33 720 72 1 s
_ !
3 A A _ 550 158 | 222 s
4 maT ks [ ) 019 | 52 | 006 145 — LS .65 .18 | OLCHS | Du0dRS | dhDdkS 550 Ta3 191 Pass
5 P |, e R Desd] pR ] e el |t _ ........... el el 253 75.0 18.6 =
6 Stk o _ 551 W5 | 193 s

Email : DEMCaEDELTASTEE FL.E.-FF-HM.F-HQ?__.
Hend offfce & Factory: Mostorod Imﬂ_._wﬂﬂ_umu.:Lmﬁ.ﬂ_
Factury & Siles Tol 32205383724705034 Fax: 42105648

STEELMILLCO.COM

|mur...u.u_M|L|v___u..|._..F.-l.1I-.__u.rllrr_.L_ e |

"a.n.u.f.............._._.m"

S et ST ATV ST




Certificate

Mechanical Test
. For Sample Sent By ;o Sk b fal as 4

dudmali oot 23 5138 Bx  4h i 5 el o G il ] plalt Jamrt ERER 51
Matailurgical Industries Co. i M_Hu_ L I Slewl Sa o W Ministey of Pubiic Sector Business
[n: 27072023
Mo
|
| 8. Chemical Analysis For Elements % Mechanical Test
| | |
2 SAmple. | (Code YS | urs
| 0. . ¢ | s |5 | F ||| oo ]| o | e | v | ow weirse) oo ol RS, Bénd
Ka'mm K.gfmm
. _ o Gl -
I | ] | |
| “ peaT & 1 i 028 | 021 | 0003 QT | fA4G | 0D0F | 006 _ ol | oor | 000 | 0008 530 | J5R% 216 *ass
12| e : e [ | | ==l —=] sasil BF (Enn | =—
3 s g8 K | NN (SR S ] 76.0 ey e
* The above nesalt
®  This report will not
Famall : DSMCawDELTASTEELMILLCO.COM WEB SITE:WWW. DELTASTEELMILLCO.COM
Pleanel oiTiged —wlﬂ_.qnuq Mo gornd Iﬂw.:_u.._.._.-—.m.ilﬁﬂu.a: e ik BTl g g 13l

Factry & Siles Tel $220583 744705054 Fax: 42205648 ATTeldiih Gl EEY - #aTE _ SRT@ATY Jshd

=



ﬂ F
Jf:,;

: f
; f ¥/













ZUBMISSION %, -
._.II TEST SAMCO LA il Bk dud] il il il sl

EaweEy 5 _;I'"l_-."-.-"—- _,d:?-
RESULTS = = frrey
CoMractor
| Compary SAMCO- National Construction Company TOD-test- 43
Mame SiEn Date Time R
IssUed by
Coftractor ;M:ﬂ': hez khedife —At= Bty

Receivad by oo MM | W HH | i
ER el

Wiast Mile Wiaduct + Cross Owar Water Plpes Bridgs
Froem 5S¢ [ 119+876 ko 5T 12304400

1-Test result for fine and coarse aggregate

2- Test result for chemical admixtures [Master rheobulld 850 + Master life CI222) for concrete mix
3- Test result for fresh water using for concrets mix

4- Test result for Cement using for concrete min

1-  Lab.Ref.No: MTL/1792-1/2023 to MTL/1792-9/2023
2- Lab.Ref.No: MTL/1793/2023
3- Lab.Ref.No: MTL/1784/2023
d- Lab.Ref.No : MTL/1795/2023

See alsa attached 0

RESPONSE: See also Attached [ '
-
[Remveonsia |0
Name_ Sian [ Designation Campany” T
i Nodalla ' Rese S)sha | &fufe

@waﬁé =z RE =YI7€A 6li)a,__



= A WL
o gl ) Jana _
Caire University Materials Testing Lab Faculty of Engineering
Your Ref. Date: 13/09/2023 Applicant; . ( #Salw) il Lk 38 550 55k dga)

Bl b gl dam 12 8+ Gl (BET) gl 30 g8l A0 Eaptd
o STy 5 I L) g )
PN s o g g LRG|
Lab Ref. No. : MTL/1792-6/2023 .

Date : 25/09/2023 Specimens: Jeall 3 may 535 g 2y 1o s (2) 4=

estadl gl Jga S L3S0 il

2 (vs | JladaN)
5 4 (%) 4 100 my Jelb Lo .
i 22 21 (%) Ll 500 ey Jelah Lug -

Head of Materials Testing Lab

HLLAL

(Dr. Hatem Hassan Ali Thrahim)

Cadro Linkersity - taculy of Enginaesing Materials Testing Lab, VTP Y ol bl — B — ol e — dlpall Adi) Jans — deatigl 800 - 5lil daals,
Gua - Egypl  Tip Code: 12316 Tely20235678094 - Fax:(202)35694352 (e vhrenterd Yol (Yo Thre Al duell puns ) gpan



31 gall LA Joans

3 W daals : )
E:-I.::U“F'H'Eﬁm.l Materials Testing Lab Faculty of Engineering
Four Ref. Date: 13/09/2023 Applicant: (yaba) sill Ll ) dS 201 1530 Lpa

(Blall daglai oo 16 3 48 + G 0lly (BET) sl iy €l U Eapkall
b Yy 3 5kl Lalall 3 il
A A o | s 1 ASTLY
Lab Ref. No. : MTL/1792-7/2023
late : 25/09/2023 Specimens: 20wy 1om e (2) 2 oy Ui (1) 20
L il ii}-«- B

M ol Jla ) ot i

B

0.100 0.085 0.090 % Agls gLl
L o iy
0.041 0.027 0,029 -
® ( &%)
G e aliy
0.018 0.005 0,007 e
% (3l )
2 Shdaal gall 3 gaa

%0.06 = da il A s 30 0l 38 TG0 g
900,04 = N 8 N 3 sty ;350 Gl 380 sl
%i0.4 = Sl p1S g clall 3 iy 80 0 d S8 o) )

U

: (Dr. I-I':lféi_n_ H’_n'i?sg;liiﬂ.li Ibrahim)

Coirey Unbarsily — laclly of Engineering, Maledas Tesling Lals,
Giza - Egiat - Zip Code: [ 2316 Tel:(X2)356TR094 — Fa(202) 35694392

VIPY gl gl = s - adall s = gl A M'WW‘MWM
(TarITe1n T AT uslh (e YhrUVA A el s K ppas



.
3 gad) JLEA) Joana

Bl Aaala
Caire University Materials Testing Lab Faculty of Engineering
Your Ref. Date: 13092023 Applicant: (sSale) 3l ik i A€ 50 3300 dgal

ol o glai ks 5 3 o v s (EET) sl €l U 7 g b
8 g 3 plal] dalalh A il

2N = | g s il
Lab Ref. No. : MTL/1792-8/2023
Date : 25/09/2023 Specimens: (Jeadl L jan bisa 20y 10 Ue (2) 2
LS ! aaal) el Gl L) il
3IN5-25| 25-19 | 19-125 | 125-95 | 95-4.75 (o) Jbiall ki Lal
L, S 2.95 () Sbaa) & diml 13y
dl fpa Sl 905 Sy G A S
= | = S| kel sl Sl dolan | i
()| Lo
_ - 1.69 (Yo) Ciah A SN Lo
1.69 (%) ol b S L o i
S — R 334 e (o) LS 8 il 1)y
el (a 925 dmg 0 A SELAN
_ —_— — 1 —_— | eiadlly g lall S Syl 8| die
(#2) | 2
T = — 0.30 — (%) Cgsh A a8 L
0.30 (%) sl oA B dasi Jaugia

W18 e af Y e o Al AN LA (fall 340N gp ¢

Head of Materials Testing Lah

HA b

{Dr. Hatem Hassan Ali Thrahim)

Caire Uniwarsity — faoully of Enginaering Mabermls Tasting Lab, 19910 gall il — Gha — el fis — flgall AGAY Jaman = dsdlyh 00 = Flall daals.
Glza - Eqypt  Zip Codex 12316 Tel(207) 35678094 — Fas: H2) 35684301 (Terpran e ATl (T T A Vs el pma e
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Calre University Materials Testing Lab Faculty of Engineering

Your Ref. Date: 13/09/2023 Applicant: ( sSeba) 3550 Ll g A€ 420 G Agad
Al gl Gylas o 308 + Gk plly (BET) gtedt Sy &0 ledll o5 5 )
LS 5 5 el Ll Al L)
A3 poma - Ll g
Lab Ref. No. :MTL/1792-9/2023

Diate : 25/09/2023 Specimens: el Ay 5350 Jajy s (1) 2
A sl ) i
- 2.36 - 1.18 -
915‘ L 4.?5‘ I.-I - 'E'IH] -— 2 4 .
4.75 2.36 8 600 - 300 (aa) Jiiall (palda aigall
| s B e 100 — (o) G i dgall 33
2l G Sl g5 amg gl A SW
— | — | — | | — [ emeetuansan ] G
(| du
== s | Ve .00 — (%) sl b S L
.00 (%) sl A S dd day i

1S e i Y Al ¢ Asluddl Sl (Gradd) 2p8]| ggua *

Head of Materials Testing Lah

LSl

{Dr. Hatem Hassan Ali Ibrahim)

Coirn Linkesrsity - Bacidly of Engineaning, Meterials Tastng Lab,  ATF0% ot bl — s = Galall | dia = Jlgah AGSH Jasa — Lol L2 - Spulid daals
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Caire® University Materials Testing Lab Faculty of Engineering
Your Ref. Date:  13/09/2023 Applicant : . gSelo) 3300 20 o) dg W40 (Bt Lgad
(EET) el ity sl AkBll ;5 y sl
Fpall da gk Jylan g 008 + (i paully

v Ty 8 sl Al dipgl slLa)

Lab. Rel, No. : MTL/AT92-82023 LA e - e £ LA

Date v M90S Specimens ; kel A mag B g A (1) 2=
Pl & o) il g1 LA il
dpbaall g1yt
daad) : dall .
Adall (§ 8 cidish
el gl dgmg
. i by |
-

Head of Materials Testing Lab
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(Dr. Hatem Hassan Ali Thrahim)
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Caire University Materials Testing Lab Faculty of Engineering
Your Hef. Date 1+ 13/09/2023 Applicant @ (g8l daal Lk of) 3880 (33U Lpat
(EET) gl ol il LBl op 5 phdd
gl dn gk Lo o 408 + (it gl
oAkl g 8 k] datal) A s
Lab, Ref, Mo, ' MTLJTOI-4/2023 i e | g 35 lad0ey
Date 2 20002023 Specimens ;2 ey Lo (2) 2025 Joy Ue (1) 25
dpanl 43 pray 62 s g
s L) 31 gl A LGS e il

cilliad R ) pall gl Gl (%) ¢

s 1.30 1

100 2

1 o ﬂ.ﬂﬂ 3

I

{Dr. H_nl!em Hassan Ali Ihrahim)
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Cair® University Materials Testing Lab Faculty of Engineering
Your Refl. Dafe 137092023 Applicant : o alen) il ik o dg A0 S 3MLL dgati
(EET) & mall iy g Ukl 15 bl
Sl b plad dilaa 5 8 + oy
o6 A0 g 6 el Lttt L3g0) ol
Lab. Ref. No, 1 MTLA792-1/2023 P e | s 1 LA
Dhaite i 2092023 Specimens : kel A ey B gy s (1) e
RESULTS OF SIEVE ANALYSIS

Sieve Size (mmn) 4.75 136 118 s 0.3 B15

Percentage Passing 6.6 916 T34 5.5 7.9 L0

day Adal oyl @ il dnia |

100 4
S — h— B D G
- . _'.I"':.- i |

0.1 1 10
Sieve Opening Size (mm)

Percentage Passing
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‘ |
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a4
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|
=

gr . Iﬂf‘-ﬂd-nl_'-llﬂrn.tgrim Testing Labh
S Vidvarsind, Elted

© (Dr. Hatem Hassan All Thrahim)

Caire Linkieraity — facully of Engineering Meterials Testing Lat, 1771 % ool s - i — Jadadl Jus = Jdlgad A Jas — Acilgd 300 - G40l dasdy
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Cair@ University Materials Testing Lab Faculty of Engineering
Your Ref Date 1 13/09/2023 Applicant : o el et Al g A5 00 R gl
et sty (EET) fmall | iy gl el o 5 pohial
Jlgall laplad dban g 498 +
i 01y el Tkt Ly it
Lab. Ref. No. :  MTL/792-2/2023 b pma = | g 2 it
Dhate t 20082013 Specimens : A Ay B g ) i e (1) 2
FESULT 1
Sieve Skze (mm) 37 15 19 14 9.5 475
Percentuge Passing | 100.0 100.0 1060.0 10,0 439 20
‘ Ve Al ] £l el
100.0 i ¥ &3 ¥
| 14 1
e f # i &
— J
R0 —1 = -—/—--—-—- S - .

o — R

Percentage Passing

|
I
|

I

[ ]

|

|
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| .0 £l
| p1E 100

Sieve Opening Size (mm)

E}m". Head of Materials Testing Lab
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(Dr. Ili_nl:em‘rhilﬁsnn Ali Ibrahim)
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Cairé University Materials Testing Lab Faculty of Engineering
Your Ref. Date 1 13/00/2023 Applicant : el a0 e o A il ¢ S2EL) dga
2y (EET) gmadl g S L 1p i
LBl B gl Al o 8 o
cuf Sy (8 el dald Ay i
Lab, Ref. No. :  MTL/T92-3/2023 PN et = | g ;o A
Duie : 2002023 Speclmens : MIHHIWT.;,HJJ,:-{H'H:
RESULTS OF SIEVE ANALYSIS
Sieve Size (mm) a7 25 19 14 2.5 4.75
Pereentage Passing 100, 1040.0 9.5 532 0.4 i1
LRV P TP T [ B
100.0 : ' &
a0 | o Bt - / ik = =
e = = BT (0 Y, O 1 N D O D
(- .
B o600 : _.l.l o T . .
/- h
b I I i i Y [
g 404 |
- " | = f___ 3 I "
m_{] S - B "i. ERe__.]. =1 8 ' --__..f. - A S P
PPy — o .{’1 i .
i 10 Lo
Sieve Opening Size (mm)

fpw v Head of Materials Testing Lab

Hﬁ-‘lmww* » g?gcilj_qjﬁ
. (Dr. Hatem Hassan Ali Ibrahim)
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Caire University Materials Testing Lab Faculty of Engineering
Vour Hef. Date: 13/09/2023 Applicant: (Sl 2200 Gl gl 38 20 S3ahd gl
Agall Jaglad glan 15 1 o5 + (b ol (EET) g il e8]l fdaill op g pial)
o5 Y g 5 el dalall gy sl

N R T ey |

Lab Ref. No. : MTL/1795/2023
Date : 24/09/2023 Specimens: el &8y 54 5 0 il il e
{CEM I <iiasdy

TESTS CARRIED OUT ON CEMENT SAMPLE

TEST RESULTS Specification
Limits

Fineness % retained on sieve 170 49005

Standard Consistency w/e 30,000 %%

Setting Time Haours Minmtes
Initial i 15 =60 Min

Final 6
Compressive Strength (N/mm®)

After 2 days 21.6 25.0 14.5 =10 N/mm’

ﬁ.ﬂ:ﬂf T dnﬁ mr'ﬁ 321'} Ta 1*
Stability test volume
1.0 L0 < i} mm

{expansion manner Lechatelier ) 1.0

WAt Hoatl of Materials Testing Lab.

| M@{mﬂm ) Ble J&:Q

' (D¥. Hatem Hassan Ali Thrahim)

VI gl ) - e~ ekl s - dgall LERI dans — Laadigh 300 - Al daaly
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Cairé University Materials Testing Lab Faculty of Engineering
Your Ref. Date: 13/09/2023 Applicant: ( sSala) 20550 351k I 35 500 j53iLa) dgal)
Hgell o glad dilen (0 0.8+ Lyl (EET) el il jg€0 el g5 3 il
o gl y 5l Gl G L)

23R p e - | s 1 LS|
Lah Ref. No. : MTL/1794/2023

Date : 24/09/2023 Specimens: 8 1bMA dga sl die
adbenld 33 i 5 ga
s il ) Jtadh A1 oL

2000 L= 53 Y 720 { Crsaladd g8 3 ) A8 0Ll
500 o= upy 288 (Castad) B g o ) portpeald ot Ligh o by 08
300 e w3y 179 ( Comball A e 5o ) il dsl SIB dia e iy 8

Cairns Unheeralty - faculty of Engneanng Matorins Testng Lab, VTPV eioull il = Ba = Gadall | dis = Jpall AJR Jans = daatigh 88 = Falill daals
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Caire» University Materials Testing Lab Faculty of Engineering
Your Ref, Date: 12/09/2023 Applicant: (S 35l Sils Wl 38 550 c5MLY dgat
Fgall da ghate ddiaan o2 318 o+ Ll (EET) gl iy ol Ui 15y 00

ik Sl 3 5 Ll Tl A L)
_,r_ﬁh,lt_p..-l ;5;.-5.._.:5! ﬂ.n."-‘.n.u":‘l
Lab Ref. No. : MTL/1793/2023
Date : 24/09/2023 Specimens: { master rhubild 850-ma ster life C1 222) pldl g il

A

kel A8 may 52 g 5080 AR e

RESULTS OF SPECIFIC GRAVITY TEST

sp. Specific Remarks
Nao, Material PH Gravity

I | Master Rheobuild® §50 b.0% 1.223 I
2 | Master Life® C1 222 11.24 1.002 I

(*) As specified by applicant. e

Head of Materials Testing Lah.
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ot /.
bih H}jmﬁ Ali Ibrahim)
_..--_.If-l-l-_'_ T

Caim Lirwarsity - facuity of Enginaanng Matorins Testng Lab, TP gl il = s = adall ds = dlpall JLEAT Jana = duatigh 08 - Gl Lass
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MATERIAL . TR =
APPROVAL Nl Ry mhit Myl ey g

REQILIEST SVSETH [
Contractor TOD-REF
pan, SAMCO- Nationsl Construction Company “W5-
Cormpan TOD-test-OC-W5-1
| Name Sign Date Thmea

Issued by
07/11/2023
Contractor Eng/ Abdelazez Khallfa .-ﬂ-b"" i

Hisived by ﬁ_w CYT I T AT
ER -

West Nile Viaduct + Cross Over Water Pipes Bridge

NO. {11) Test results form (7 Wire strand steel) D= 15.7mm samples st Caira university

1- Tensile Test 6- Deflected Tensile Test
2- Bend Test 7- Chemical Test
3- Reverse bend Test B- Rib Geometric characters tics
4- Axial Load Fatigue Test 9- Determination of the Relative Rib Area
5- Stress Corrosion Test 10-Deviation of Nominal Mass Per Meter
11- ISOTHERMAL STRESS RELAXATION TEST.
TEST REPOAT

-Test Request :548 & ID; 7-23/285
-Report NO: E226-R f1000/2023

Reference Documents: J See also attached [

QUERY:

R T G
RESPOMSE: See also Attached [
e

Name Sign Designation Company | Date

I RE STSTRA! ;9.1 2010

Flie: Tast Fage 1af2
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Mechanical Testing I.aha i ki e
echanical Testing Laboratory 3_mlal — gl

Metallurgical Dept. — Building No. 32 Testing ’ e e

Faculty of Engineering - Cairo University CAB o
= 0413048{4)
Test Report
Test Request # | 548 | Specimen(s) ID |  7-237285

The MTL adopts the management systems that fulfills the requrements of the intermational standasrd IS0fEC 17025200 7
Aecreditation Status Tensile, Hordness, impact, chemicad tests are acoredited in accordance with 150 17025-2017

Date of request: EEFLEE | Number of pages: | I
Tesifs) Required: Tensilet Fatiguet Cormosion
Test method (Mechnmical) | Tension(ASTMER/16)
Test ftem description: g 5.7 bl sl 1 aAe S0 (7 wiire sirand)
Contractor () Al Tk T T L
Chy mer ol Rl s e AAT 3 kil 2l
Consaltant ! fiungas
Project _ Bl do ol ka8 et s s e g g8 il
Daie of Performing Test 17792023 Test Report Date 1703023
Temperature, *C 23 Humidity, %% 37
* Specimen details and conditions (shown nbove) are sapplied by the customer; henee the lak bears mo
responaibility reganding these details,
| *  The Un-machined specimen was sent by the customer,

1- Tensile Test: Test Machine: SHIMADZLU / UH-1000KNX Universal Testing Machine.

Serial No.: 124105000015

Signature:

Test condueted by:

Tha st stsad b erpreverie mmnpla prawiled - by M ey = enky w45 B3 EpECEEl =i=-|!_imn-'\‘:l'“h‘lll1nl uap cihar ﬁlﬂ“ﬁ"’ M

Prparty peed by dt Lab so corcbent il w] b kng ' the requaring Ry skone s COmIOL e GivEs Lo map plber pas

. Ve b reoporehi Lty o cilFve g o s O sirapheia] o e comomuy papises il |5

Technical Advisor

Sipnature:
L]

d____...-—-"" ‘:r‘g;-?; -2

Tel -Fax/Mobile: 0235678005 01277721525 - 01277721545

Email: - mat ng, cn.edn.,

Page 1 of 10
MTL-F-T.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamas St.-Giza,

Issme No/Hey Mo: 172




Wechanical Testing Laboratory
Metztlurgical Dept. — Building No. 32
Faculty of Engincering — Cairo University

2

TN L0800 ) LAY Lans
il 32 by e - 2400 ek
Tasting oo e o
CAB #
0413048(4)

2- bend Test: Test Machine: SHIMADZU / UH- 1000KNX Universal Testing Machine,

Serial No.: 124105000018

1 7-23/285 ‘ Accepted ( no defects noted ) |

Test conducted by:

Signature:

T S R 1 BT 8 g preailed - By T Comm et - 1 W L s wad s v e et e i o bt 1 Wi Dy qEaAE I La 3 1T b
Rigars Bed h’hr-*"lm|hi-ll-‘|H"Hh"!!'qnﬁupuwilllldulﬂhr]uuupcﬂ_w, l
Tiew . respcmmihe iy o i st g v i il i i

el |

alay DE oy Al e st e pa vl b deic o d e 1 dap ism s o e eeplot  doria gl

Technical Advisor _Lab. Manager / Lab, Supervisor
[ ~ ProfeDi: Mahmoud Tash
ignatore: e ™
o Vi um i
o R}J E_ Y 2 w'q /ﬂ | - g
[ L e 3T
x‘-ﬁl;t!;':..' T
Tel -Fax/Mobile: 0235678005 01277721525 - 01277721545 Page 2 of 10
Email: - matestlabieng, cu.edn.eo

Building 32-Faculty of Engineering-Cairo University-El Gaman St.-Giza.

Tssue MoyHev No: 102

MTL-F-T.8.1




fOAC LA Al il A1 Jana
Mech i T L abo Accredited 32 by en - N pd
echanic ng Laboratory SRR S L
Metallurgical Dept. - Building No. 32 Testing RONRT: R A 1
Faculty of Engineering — Cairo University CAB #
D413048{d}

3-Reverse bend Test: Test Machine: SHIMADZLU / UH-1000KNX Universal Testing Machine,

serial No.: 124105000018

Accepted { no defects noted )

~Test conducted hy:

Signature:

Toec fcvi rrebn repmcsesi s mugie pras kil - Rp B camowss - i Laboas fraal e rad roprs he glandi BT (asdnitiin i 2ty ot omaliis bekegs bn 1ha noierey

Ptz v by 158 Lak i s il dordlial med bolong be the rocpussting gty alans wnd com i ba gien K sreesber pur.

Tho Ly veapt ol ol defiverring o ot ef amrmponle) o sz commrwy vaplsss a8t 15 digs aller L oot report nmarce dutr o dhae o e eplot b o ey dsevgpber | d i o

e P
Technical Advisor Lab, Manuger [ Lab, Supersisor
/~ Frof. Dr: Mahmoud Tash
Signature: 3

!
l—,.e--""’"’y o
[l

| e (.f:__l___ swl.‘"." ) - [ongil

Tel -Fax/Mobile: 0235678005 01277721525 - M 277721545

Email: - matestlabiieng. cwedu, oo

Building 32-Faculty of Engineering-Cairo Universitv-E] Gamaa St.-Giza.

Issue Mo/Rey Mot 12

Page 3 of 10
MTL-F-7.8.1
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echanical Testng Laboratory 3 Tl e deay g dac
Metallurgical Dept. — Building No, 32 Testing
Faculty of Engineering — Cairo University CAB if
(413048{4)
3-Stress Corrosion Test:
7-13/285(1) 7-13/285(2)
Solution: Nacl Solution: Cyanide
(0,322 mm/y) (B0 vy
Test conducted by: Signature:
muhmwumhmiﬂ by 1k cusiomir - 0 1 L0 oiily And 00 (o pepreiel lle quanilizs of prodoction or any ohar qaantiie

= Hlp:l'l:l!ﬂlﬂh:f'l‘llLI|:|mwr&lluludhhqwﬁnrqmlm|mmmumm“lu'upul.
- Tt lali rmparaiBility of delivering iho raie of ssnpde{a) o ihe siiee copies afier 13 duye after the dest rport msance dow or dae 1o e dephetio of
tha g s Ll g 1Es L

Technical Advisor La eryisor
Fi'uf or: Mﬂil‘l‘lﬂ{d Ta
SiFmturﬁt ' ﬂlglﬂtll res, | A
A

Tel -FaxMobile: 0Z356TRHS 01 Eﬂﬁ.lﬂ.‘r DLET 7721545 Page 5 of 10
Email: - matestlabimeng o edl MTL-F-7.8.1

Euilding 32-Faculty nili_'.ngmeermg-{:'.iiru University-El Gaman St.-Giza,

Iszpe NoRev No: 172




L0500 2RI Jans
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3 A Bl 32 i, e - 5
echanical Testing ratory 3a0A0 Al — 4 gl
Metallurgical Dept. — Building No. 32 Testing e S
Faculty of Engineering — Cairo University CAR #
041304B(4]

f-Deflected Tensile Test: Test Machine: SHIMADZL f UH-1000KNX Universal Testing Machine.

Serial No.: 124105000018
7-23/185(1) Required for ASTIV
Ad16-16
T |
289 279 min
Test conducted by: Signature:

Thee b o e seprasent & b frmaded - vy @x cesioones - oohe e calp el de o ropiesers th § seiey of [oodka e of Sy e gam b Belorgm W0 1B AR

C Fopee isgoed by e L dee conlidenimd wed Seivag bn the roquesting pamy oline Wl oiiial ba s o ins ofke et
Tt o sescueribiy ef el iverinn e peat cf Larpdo(d] 0 4 Comaia conpieei afler 14 duyn alles s oot repa e oo S B o g g
L

Technical Advisor

Lab. M

Eignmlre:

Tel -Fax/Mobile: 0235678008 01277721525 - 01277721545

Email: - 0. i,

...--""""'r‘}ﬂj CF

e | 8

Page 6 of 10
MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza,

Lssue No/Rev No: 172
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o Rp— Accredited 32 4 (ol - 300N o
echamcal Testing Laboratory ; B Al Tl
Metallurgical Dept. — Building No. 32 Testing e
Faculty of Engineering — Cairo University CAER
[ E i (413042 4)
T-Chemi ‘est:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No.:4545-AD

Test conducted by: Signature:

- The test resulis reproseat nosonple provided — by the customer - & the Lob only and do not eepresent the quantities of
production of any olbr quantities belongs 1o the customer,
Reports Bssued by the Lab are conficentinl ard balong 1o the requesting party alone and cannot be given ta any ather pariy.
The lab responsibility of delivering the rest of sumple(s) 1o the cisstomes expires after |13 days after the test report igisncs
dube oo dise 10 (b depletion of the sample(s} during lest.

e Testing T

g Tl

=k Ty #oa -
B Technical Advisor Lab: Munager { Lab. Supervisor
L [ Prof.Dr Mahmoud Tash,
SiglﬂtuTu:: -1 Signaturegs
T I"-.:';'-' s Ay . 2 S 4

- I‘r .-"‘.ul' . 15 .-,'_--1""‘:_"'3:"' i :.. e

Tel -Fax/Mobile: 0235678005 01277721525 - 01277721545 Page 7 of 10
Email: - matestl e, MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamas St.-Giza.
Issue No/Rev No: 112
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32 b, e - 000

Mechanical Testing Laboratory S Aaala e
Metallurgical Dept. - Building No. 32 Testing e S
Faculty of Engineering — Cairo University : ok
0413048{4)

8-Rib geometric characterstics:

Tl T-2M285
Rib spacing (c), mm 8
Part of the circumference without ribs (Xe;) ' 4+d4=4
. . _ im:lin atin angle [ B | TG
Test conducted by: Signature:
Tl et v rln Ve B S e - b e skt 5 P L el o et oy e 3

P ppsiad By i Lo e ool Rl lldll-hl..l-hl-r--i-'_-u-d- v b g e iy |-||
The bk s rcamadtdory . o e it g 1 i s s i ey (8 sy Byl e prpon e dey o i 1 B e om i e bl o1 - g e

Technicsl Advisor | ﬁ'ppmmﬁnrul.summr N
* Frof. Or: Mahenoua Tash
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2-Determination of the relative rib area (FR) :
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Parabola Formula: (according EN IS0 15630-3:2002 , Clause 14.2.¢)

fre ;Ti; ard-Ye)= 0.0071

Test conducted hy: Signature:
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Prof, Dr: Mahmod Tash
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10-Deviation of nominal mass per meter;

_E'est conducted by;

Theoretical nominal mass per meter: 1120 g/m

Actual nominal mass per meter: 1174 g/m

Deviation of nominal mass per meter =+ 0.04582

Signature:
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1 Mechanical Testing Laboratory
Metallurgical Dept, — Building No. 32

. Faculty of Engingering — Cairo University

Conformity Report lﬂ

This report based on the results presented in Test Request #: 248 —‘

specimen(s) 10 7-23/28%
Final Evaluation:

According to compliance with ENISO15630-3:2002

|- The specimen tensile properties are in conformity with ASTM Ad16-16

2- Bend Test is acceptable

3- Reverse bend Test is acceptabie.

4- Axial load fatigue test are in conformity with ENISO15630-3:2002

&= Stress Corrosten Test are in conformity with EN1S0 5630-3:2002

6= The specimen deflected wnsile properties are in conformity with ASTM A416-16

7= The specimen.chemical analysis is in conformity according to ENISO15630-3: 20402

8- Rib geometric characterstics are in conformity with ENISO L 5630-3:2002

8- Determination of the refative rib ares (FR) are in conformity with ENISOT5630-3:2002
10- Deviation of nominal mass per meter are in conformity with ENISO15630-3:200

Report prepared by: Eng/Eman Shamaa
Reviewed by:

e e
Technical Advisor lj_itfﬁ!gﬂfgr'.*ﬁh.m‘ﬁlppwﬂur
7 " Prat. D Mahimod Tash
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Report No.: E226-R/1000/2023
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PORT ON ISOTHERMAL STRESS RELAXATION TEST ON
SEVEN WIRE STEEL STRAND
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This report has been prepared upon the request of SAMCO to carry out an
isothermal stress relaxation test on seven wire steel strands according to ASTM

Al061/AT061M.

. Delivered Samples:

» One sample of seven wire steel strand with a nominal diameter of 15.7 mm.

2. Requirements According to ASTM A416/A416M.:

» Strand shall have relaxation losses of not more than 2.5 % when initially
loaded to 70 % of specified minimum breaking strength after 1000 hours of
testing.

3. Test Principle:

+ The isothermal stress relaxation test consists of measuring, at a given
temperature (generally fixed at 20 °C unless otherwise agreed), the
variations of force of a test piece maintained at constant length from an

1 /4 "%ﬂ]%ﬁv 2. SeMahmed Gold

The electronic report can be seen by scanning the QR Code at the top of the p-gg,d'an#he
password is delivered 1o the client. hitps:/eng.asu.eduephomelconsultagey
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¢ The relaxation losses are expressed as a percentage of the loss in force
trelative to the initial force at a given time.

4. Test Procedure:

4.1. Provisions concerning the test piece
» The test specimen has been remained 24 h in the testing laboratory prior to
the test.

o The test specimen was securely gripped in the anchorages of the test device
ta avoid any slip during loading and during the test.

4.2. Initial force

« Three test specimens adjacent to the test specimen for the stress relaxation
test have been first tested in tension for the determination of the mean value
of maximum force.

o The relaxation test specimen was then initially loaded to 70 % of specified
breaking strength,

4.3, Frequency of force recording

o The loss of force was continuously recorded at least approximately at the
standard time intervals guided by the recommendations of BS EN 180
13630-3.

4.4, Temperatore

e The temperature of the testing laboratory was kept such that the
temperaiyre of the test specimen was maintained within 20 °C £ 2 °C.

The ':lﬁl:t['gl'lil: report can be seen by scanning the QR Code at the top af the page- ]

password is delivered to the client. hitps./feng, asy.edu eg'home/consu
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4.5. Duration of the test
¢ The duration of the test is 1000 h.

5. Test Results:

One test specimen with a length of around 2.50 m was prepared from the delivered
sample and tested in relaxation. The recorded forces throughout the test duration,
the corresponding temperature of testing laboratory, and the corresponding
relaxation losses are graphically represented in Figure 1.
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Figure 1 [sothermal Relaxation Test Results
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6. Conclusion:

Based on the test results, the tested specimen SATISFIES the requirements of
ASTM A416/A416M regarding relaxation properties, as the relaxation losses
after 1000 h are 1.96 % which is less than 2.5%.

Prepared by Head of Center
Dr. Ehab Sadek Ty 2ok BdeiC_
Dr. Mahmoud Galal ".':-“-:Mu.uusl. (EJ-M \\h\& %
r. Ibrahim A.L, Yo
Fi b Elagl 3
e
44
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